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Report No. : FR6N0303-01D

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
<-17,-27 dBm Under limit
3.1 15.407(b) Unwanted Emissions (depend on Pass 1.12 dB at
band)&15.209(a) 5352.000 MHz
Under limit
3.2 15.207 AC Conducted Emission 15.207(a) Pass 17.72 dB at
0.170 MHz
Automatically Discontinue Discontinue
3.3 15.407(c) Pass -
Transmission Transmission
15.203 &
3.4 Antenna Requirement N/A Pass -
15.407(a)
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1 General Description
1.1 Applicant

Wistron Corporation
21F, No. 88, Sec. 1, Hsin Tai Wu Rd., Hsichih Dist, New Taipei City 221, Taiwan R.O.C.

1.2 Manufacturer
Wistron Corporation

21F, No. 88, Sec. 1, Hsin Tai Wu Rd., Hsichih Dist, New Taipei City 221, Taiwan R.O.C.

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Notebook Computer

Brand Name Lenovo

Model Name TP0O0076C

FCCID PU5-TP0O0076CUC
Brand Name: Sierra

Integrated WWAN Module Model Name: EM7455

FCC ID: N7TNEM7455

Brand Name: Intel

Integrated WLAN Module Model Name: 8265NGW

FCC ID: PD98265NG
WCDMA/HSPA/LTE

WLAN 11a/b/g/n HT20/HT40
WLAN 11ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

EUT supports Radios application
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz
Tx/Rx Frequency Range 5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz
802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

Type of Modulation 802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)
Ant. 1 Ant. 2
Antenna Function Description 802.11 a/n/ac v v
802.11 n/ac Vv Vv
MIMO

Note:
1. WLAN operation in 5600 MHz ~ 5650 MHz is notched.
2. MIMO Ant. 1+2 is a calculated result from sum of the power MIMO Ant. 1 and MIMO Ant. 2.

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

SPORTON INTERNATIONAL INC. Page Number 1 60of 25
TEL : 886-3-327-3456 Report Issued Date : Dec. 19, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PU5-TP00076CUC Report Template No.: BU5-FR15EWL AC MA Version 1.4



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

1.6 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and
the FCC designation No. TW1022 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA)
in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
COO01-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.
No.58, Aly. 75, Ln. 564, Wenhua 3rd Rd. Guishan Dist,

Taoyuan City, Taiwan (R.O.C.)
TEL: +886-3-327-0868
FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH10-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ FCC Part 15 Subpart E

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r03

‘ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

U FCC KDB 644545 D03 Guidance for IEEE 802 11ac New Rules v01

¢ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: conducted
emission (150 kHz to 30 MHz) and radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, pre-scanned in
three orthogonal panels (X, Y, Z) and one Notebook type. The worst cases (Notebook type for Ant. 1, Z
plane for Ant. 2; X plane for Ant. 1+2) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
52 5260 60 5300
5250-5350 MHz 54% 5270 62+ 5310
Band 2
(U-NII-24) 56 5280 64 5320
58* 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
100 5500 112 5560
102~ 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134* 5670
(U-NI11-2C)
108 5540 136 5680
110* 5550 140 5700
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138* 5690 144 5720
Straddle Channel
142~ 5710
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.
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2.2 Test Mode

Final test mode of conducted test items and radiated spurious emissions are considering the

modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 MCSO0

802.11n HT40 MCSO0

802.11ac VHT80 MCSO

MIMO Antenna

Modulation Data Rate

802.11n HT20 MCSO

802.11n HT40 MCSO

MCSO0

802.11ac VHT80

AC

Emission

Conducted | Mode 1: WLAN (5GHz) Tx + TF+TC

Remark:

1. All the radiated test cases were performance with Antenna 3.
2. TF stands for Test Function, and consists of MPEG4 and Camera.

3. TC stands for Test Configuration, and consists of Earphone, USB (HD and iPod), Adapter, SD
Card, and DP Cable.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - -
M | Middle 42 58 106
H High - - -
Straddle - - 138
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2.3 Connection Diagram of Test System

<WLAN Tx Mode>

1200WackEiHz
EUT
(Adapter)

L]

EUT ?l

iPod Earphone

<AC Conducted Emission Mode>

120Vac/60Hz
EUT

(Adapter)

CJ

EUT

UsBe HD

iFod
Earphone -
USB HD
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2.4 Support Unit used in test configuration and system

Item |[Equipment Trade Name |[Model Name FCC ID Data Cable Power Cord
1. |iPod Apple A1285 DoC Shielded, 1.0m N/A
2 Earphone lenovo TS300-01MS21-8S|FCC DoC Unshielded,1.2m N/A
3. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m  |[N/A
4. |HD USB lenovo F310S FCC DoC Shielded, 0.5m N/A
5. |HD USB SONY HD-E1 FCC DoC Shielded, 0.5m N/A
6. |SD Card SanDisk MicroSD HC FCC DoC N/A N/A

2.5 EUT Operation Test Setup

The programmed RF utility, “DRTU Tool”, is installed in EUT to provide channel selection, power level,
data rate and the application type. RF Utility can send transmitting signal for all testing. The RF output
power selection is for the setting of RF output power expected by the customer and is going to be fixed
on the firmware of the final end product.
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3 Test Result
3.1 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated
measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

3.1.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively

meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands per FCC Part15.205 shall comply with the

general field strength limits set forth in § 15.209 as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-17 78.3
- 27 68.3

(3) KDB789033 D02 v01r03 G)2)c) As specified in 15.407(b), emissions above 1000 MHz that are
outside of the restricted bands are subject to a peak emission limit of -27 dBm/MHz (or -17
dBm/MHz as specified in 15.407(b)(4)). However, an out-of-band emission that complies with
both the average and peak limits of 15.209 is not required to satisfy the -27 dBm/MHz or -17

dBm/MHz peak emission limit.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r03.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW =120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

SPORTON INTERNATIONAL INC. Page Number 1 150f 25
TEL : 886-3-327-3456 Report Issued Date : Dec. 19, 2016
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PU5-TP00076CUC Report Template No.: BU5-FR15EWL AC MA Version 1.4



saronas. FCC RF Test Report

Report No. : FR6N0303-01D

3.1.4 Test Setup

For radiated emissions below 30MHz

E RX Antenna

EUT

Metal Full Soldered Ground Plane

For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

P |

1

Spectrum Analyzer / Receiver

RX Antenna

Ant. feed
point

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
. K3
Ant. feed
point =
) 1-4m
————— £ !
? ( ] |
|
1.5m |
'
=4 N
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver

3.1.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7 Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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3.2 AC Conducted Emission Measurement
3.2.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7.  The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.2.4 Test Setup

e B A Tl B e g e T G A DD ET R e S e I
I |
| |
I Rear of EUT to be flushed |
I with rear of table top I
| =1
| |
| |
LI —— |
l A EUT l
| | I l 80 cm to
I Receiver | ground
I 500 RF Cable #0cm : plane
| |
| |
| ] 2 |
| 2
: "3b) :
|
| AC :
I AMN |
| (LISH) |
| I
| ” 73 B | -
' e | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
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3.2.5 Test Result of AC Conducted Emission

Test Mode : Mode 1 Temperature : 20~22C
Test Engineer : |James Chiu Relative Humidity : |50~54%
Test Voltage :  |120Vac / 60Hz Phase : Line
Function Type : (WLAN (5GHz) Tx+ TF+TC

chevel (dBuV) Date: 2016-11-16
70
60 ] FCC CLASS-B
50“““‘*-« FCC-CLASS-B AV
f |
aofithie) 4
il
30! i 02
. ) 1
20 i
|
10 '
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-HY
Condition: FCC CLASS-B LISN 2001/009-106-A LINE
EUT : NB (Convertible) (Sierra EM7455) FCC
Model : ThinkPad X1 Yoga 2nd(Raven 2
Power : 120V/60Hz
Memo : Mode 1-L
Memo : Wifi 5G Link + TF + TC

Project : 6N©303-01
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB

1 0.17 29.89 -25.19 55.08 29.62 ©.17 0.10 Average

2 MAX 0.17 46.71 -18.37 65.08 46.44 0.17 ©.10 QP

3 0.19 26.24 -27.60 53.84 26.00 0.14 0.10 Average

4 0.19 41.81 -22.03 63.84 41.57 0.14 ©.10 QP

5 ©0.23 20.98 -31.63 52.61 20.74 ©.14 0.10 Average

6 9.23 37.61 -25.00 62.61 37.37 ©.14 ©0.10 QP

7 0.38 18.07 -30.28 48.35 17.80 0.17 0.10 Average

8 9.38 33.63 -24.72 58.35 33.36 0.17 0.10 QP

9 3.72 10.16 -35.84 46.00 9.82 ©.24 0.10 Average

10 3.72 23.35 -32.65 56.00 23.01 ©.24 0.10 QP

11 11.80 22.61 -27.39 50.00 22.07 0.44 0.10 Average

12 11.80 28.60 -31.40 60.00 28.06 ©0.44 0.10 QP
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Test Mode : Mode 1 Temperature : 20~22C
Test Engineer : |James Chiu Relative Humidity : |50~54%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Function Type : |WLAN (5GHz) Tx + TF+ TC

80Level {(dBuV) Date: 2016-11-16
70
sokh\h”‘“Hﬁ‘ | FCC CLASS-B
50 : FCC-CLASS-B AV
40 “ f
i D
30 i; n I
20
10|
0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COQ1-HY
Condition: FCC CLASS-B LISN 2001/009-106-A NEUTRAL
EUT : NB (Convertible) (Sierra EM7455) FCC
Model : ThinkPad X1 Yoga 2nd(Raven 2
Power : 120V/608Hz
Memo : Mode 1-N
Memo : Wifi 5G Link + TF + TC

Project : 6N©303-01
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dB  dBuV  dBuV dB dB

1 9.17 30.22 -24.55 54.77 30.03 ©0.09 0.10 Average

2 MAX .17 47.05 -17.72 64.77 46.86 0.9 0.1 QP

3 0.19 27.12 -26.90 54.02 26.91 ©0.11 0.10 Average

4 0.19 43.88 -20.14 64.02 43.67 ©.11 ©.10 QP

5 0.23 25.01 -27.34 52.35 24.78 0.13 0.10 Average

6 9.23 39.24 -23.11 62.35 39.01 ©.13 0.10 QP

7 0.43 26.50 -20.83 47.33 26.24 0.16 0.10 Average

8 .43 33.67 -23.66 57.33 33.41 0.16 ©.10 QP

9 11.70 25.62 -24.38 50.00 25.12 ©0.40 0.10 Average

10 11.70 31.94 -28.06 60.00 31.44 0.40 0.10 QP
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3.3
3.3.1

3.3.2

3.3.3

Automatically Discontinue Transmission

Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.4 Antenna Requirements

3.4.1 Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antenna directional gain is greater
than 6 dBi, both the peak transmit power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3 Antenna Gain

CDD modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gayr is set equal to the antenna having the highest gain, i.e., F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | -0.16 0.26 0.26 3.06 0.00 0.00
Band Il -0.84 0.26 0.26 2.74 0.00 0.00
Band Il 0.16 -1.14 0.16 2.54 0.00 0.00
Power limit reduction = Composite gain — 6dBi, ( min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min =0)
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Rohde & Nov. 26, 2016 ~ Radiation
Loop Antenna HFH2-Z2 100315 9 kHz~30 MHz | Sep. 02, 2015 Sep. 01, 2017
Schwarz Dec. 02, 2016 (03CH10-HY)
. Nov. 26, 2016 ~ Radiation
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 26, 2016 Oct. 25, 2017
Dec. 02, 2016 (03CH10-HY)
CBL L
. Nov. 26, 2016 ~ Radiation
Bilog Antenna TESEQ 6111D&00800 | 35413&02 | 30MHz~1GHz | Jan. 13, 2016 Jan. 12, 2017
Dec. 02, 2016 (03CH10-HY)
N1DO01N-06
SCHWARZBE Nov. 26, 2016 ~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1325 | 1GHz ~ 18GHz | Sep. 30, 2016 Sep. 29, 2017
CK Dec. 02, 2016 (03CH10-HY)
. . Nov. 26, 2016 ~ Radiation
Preamplifier Keysight 83017A MY53270078 | 1GHz~26.5GHz | Oct. 26, 2016 Oct. 25, 2017
Dec. 02, 2016 (03CH10-HY)
Spectrum . Nov. 26, 2016 ~ Radiation
Keysight N9010A MY54200485| 10Hz ~ 44GHz | Oct. 17, 2016 Oct. 16, 2017
Analyzer Dec. 02, 2016 (03CH10-HY)
Nov. 26, 2016 ~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A N/A
Dec. 02, 2016 (03CH10-HY)
Nov. 26, 2016 ~ Radiation
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A N/A
Dec. 02, 2016 (03CH10-HY)
i Nov. 26, 2016 ~ Radiation
Preamplifier MITEQ TTA0204 1872107 2GHz~40GHz | Feb. 15, 2016 Feb. 14, 2017
Dec. 02, 2016 (03CH10-HY)
. JPA00101800- Nov. 26, 2016 ~ Radiation
Preamplifier Jet-Power 1601180002 | 1GHz~18GHz | Jul. 27, 2016 Jul. 26, 2017
30-10P Dec. 02, 2016 (03CH10-HY)
. JS44-1800400 Nov. 26, 2016 ~ Radiation
Preamplifier MITEQ 1840917 |18GHz ~ 40GHz| Jun. 14, 2016 Jun. 13, 2017
0-33-8P Dec. 02, 2016 (03CH10-HY)
SHF-EHF Horn| SCHWARZBE BBHA917058 Nov. 26, 2016 ~ Radiation
BBHA 9170 18GHz- 40GHz | Nov. 08, 2016 Nov. 07, 2017
Antenna CK 4 Dec. 02, 2016 (0O3CH10-HY)
EMI Test . 20Hz to Nov. 26, 2016 ~ Radiation
. Agilent N9038A(MXE) |MY53290053 Jan. 20, 2016 Jan. 19, 2017
Receiver 26.5GHz Dec. 02, 2016 (03CH10-HY)
AC Power ) Conduction
ChainTek APC-1000W N/A N/A N/A Nov. 16, 2016 N/A
Source (CO01-HY)
EMI Test Rohde & Conduction
. ESCI 7 100724 9kHz~7GHz | Aug. 30, 2016 | Nov. 16, 2016 |Aug. 29, 2017
Receiver Schwarz (CO01-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 02, 2015 | Nov. 16, 2016 |Dec. 01, 2016
Schwarz (CO01-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 56
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.9

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Temperature : 21~23°C
Test Engineer :  |Tsung Lee, Stan Hsieh, and Kyle Chuang
Relative Humidity : 45~49%
Band 2 - 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5120.38 49.29 -24.71 74 41.93 31.94 7.96 32.54 | 168 68 P H
5147.68 41.55 -12.45 54 34.17 31.98 7.94 32.54 | 168 68 A H
* 5290 96.9 - - 89.12 32.14 8.18 32.54 | 168 68 P H
* 5290 90.52 - - 82.74 32.14 8.18 32.54 | 168 68 A H
802.11ac 5368.08 59.13 -14.87 74 51.14 32.24 8.29 32.54 | 168 68 P H
VHT80 5352 52.88 -1.12 54 44.97 32.22 8.23 32.54 | 168 68 A H
CH 58 5135.72 49.6 -24.4 74 42.24 31.96 7.94 32.54 | 224 262 P \Y,
5290MHz 5138.32 41.44 |-12.56 54 34.08 31.96 7.94 | 3254 | 224 | 262 | A | V
* 5290 95.98 - - 88.2 32.14 8.18 32.54 | 224 262 P \Y,
* 5290 88.89 - - 81.11 32.14 8.18 3254 | 224 262 A \%
5354.16 57.59 -16.41 74 49.68 32.22 8.23 32.54 | 224 262 P \Y,
5351.28 49.77 -4.23 54 41.86 32.22 8.23 3254 | 224 262 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10580 48.07 -25.93 74 46.92 39.97 12.1 50.92 100 0 P H
15870 46.5 -27.5 74 46.15 37.49 14.84 | 51.98 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 49.43 -24.57 74 48.28 39.97 12.1 50.92 100 0 P \%
5290MHz 15870 4723 | -26.77 74 46.88 37.49 | 14.84 | 51.98 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpVvV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
31.08 22.63 -17.37 40 29.19 25.54 0.65 32.75 - - P H
167.97 23.81 -19.69 43.5 38.73 16.36 1.48 32.76 - - P H
189.57 22.7 -20.8 43.5 38.37 15.6 1.48 32.75 - - P H
757.8 28.12 -17.88 46 30.59 27.56 2.91 32.94 - - P H
853 30.24 -15.76 46 30.96 28.7 3.16 32.58 - - P H
952.4 31.71 -14.29 46 30.15 30 3.29 31.73 100 0 P H
H
H
H
H
H
802.11ac
H
VHT80
32.16 25.41 -14.59 40 32.53 24.98 0.65 32.75 - - P \%
LF
39.45 24.98 -15.02 40 36.58 20.5 0.65 32.75 - - P \Y,
95.61 24.79 -18.71 43.5 40.54 15.88 1.14 32.77 - - P \%
805.4 28.74 -17.26 46 30.56 27.98 3.07 32.87 - - P \%
869.1 30.26 -15.74 46 30.88 28.7 3.16 32.48 - - P \Y,
939.1 31.68 -14.32 46 30.54 29.72 3.29 31.87 100 0 P \%
\Y,
\%
V
V
\%
V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBpV/m)=

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5146.64 51.02 -22.98 74 43.64 31.98 7.94 3254 | 119 257 P H
5150 41.44 -12.56 54 34.06 31.98 7.94 3254 | 119 257 A H
* 5180 103.72 - - 96.33 32.02 7.91 3254 | 119 257 P H
* 5180 95.97 - - 88.58 32.02 7.91 3254 | 119 257 A H
H
802.11a
H
CH 36
5148.72 51.59 -22.41 74 44.21 31.98 7.94 3254 | 262 41 P \Y,
5180MHz
5150 41.49 -12.51 54 34.11 31.98 7.94 3254 | 262 41 A |V
* 5180 103.14 - - 95.75 32.02 7.91 3254 | 262 41 P \Y,
* 5180 95.15 - - 87.76 32.02 7.91 3254 | 262 41 A |V
\Y
\Y,
5130 48.28 -25.72 74 40.92 31.96 7.94 3254 | 115 254 P H
5072.02 39.75 -14.25 54 32.39 31.9 7.99 3253 | 115 254 A H
* 5220 103.98 - - 96.45 32.06 8.01 3254 | 115 254 P H
* 5220 95.89 - - 88.36 32.06 8.01 3254 | 115 254 A H
5378.88 48.2 -25.8 74 40.2 32.26 8.29 3255 | 115 254 P H
802.11a
5351.76 40.28 -13.72 54 32.37 32.22 8.23 3254 | 115 254 A H
CH 44
5053.04 48.82 -25.18 74 41.5 31.86 7.99 32.53 | 338 46 P \Y,
5220MHz
5149.76 38.89 -15.11 54 31.51 31.98 7.94 3254 | 338 46 A |V
* 5220 102.86 - - 95.33 32.06 8.01 32.54 | 338 46 P \Y,
* 5220 95.02 - - 87.49 32.06 8.01 32.54 | 338 46 A |V
5375.04 47.95 -26.05 74 39.97 32.24 8.29 3255 | 338 46 P \Y
5381.76 38.86 -15.14 54 30.86 32.26 8.29 3255 | 338 46 A |V
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5106.34 48.32 -25.68 74 40.95 31.94 7.96 32.53 | 136 254 P H
5149.24 38.89 -15.11 54 3151 31.98 7.94 32.54 | 136 254 A H
5240 103.27 - - 95.72 32.08 8.01 32.54 | 136 254 P H
5240 95.6 - - 88.05 32.08 8.01 32.54 | 136 254 A H
5378.88 48.1 -25.9 74 40.1 32.26 8.29 32,55 | 136 254 P H
802.11a
5351.04 39.06 -14.94 54 31.15 32.22 8.23 32.54 | 136 254 A H
CH 48
5007.28 48.22 -25.78 74 40.91 31.82 8.02 32.53 | 275 64 P \%
5240MHz
5142.74 38.73 -15.27 54 31.35 31.98 7.94 32.54 | 275 64 A \%
5240 103.36 - - 95.81 32.08 8.01 3254 | 275 64 P \Y,
5240 95.31 - - 87.76 32.08 8.01 32.54 | 275 64 A \%
5363.52 47.78 -26.22 74 39.79 32.24 8.29 3254 | 275 64 P \Y,
5351.28 38.85 -15.15 54 30.94 32.22 8.23 32.54 | 275 64 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number A2 -20f42




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 45.25 -28.75 74 55.81 39.69 1196 | 62.21 100 0 P H
15540 40.34 -33.66 74 49.32 38.04 14.76 | 61.78 100 0 P H
H
802.11a
H
CH 36
10360 44.23 -29.77 74 54.79 39.69 1196 | 62.21 100 0 P \%
5180MHz
15540 40.67 -33.33 74 49.65 38.04 14.76 | 61.78 100 0 P \Y,
\%
\Y,
10440 42.38 -31.62 74 52.71 39.79 12.03 | 62.15 | 100 0 P H
15660 39.88 -34.12 74 48.95 37.85 1479 | 61.71 100 0 P H
H
802.11a
H
CH 44
10440 42.72 -31.28 74 53.05 39.79 12.03 | 62.15 100 0 P V
5220MHz
15660 39.7 -34.3 74 48.77 37.85 1479 | 61.71 100 0 P \%
V
V
10480 43.54 -30.46 74 53.72 39.87 12.06 | 62.11 100 0 P H
15720 39.96 -34.04 74 49.08 37.74 1481 | 61.67 100 0 P H
H
802.11a
H
CH 48
10480 43.64 -30.36 74 53.82 39.87 12.06 | 62.11 100 0 P \%
5240MHz
15720 41.01 -32.99 74 50.13 37.74 1481 | 61.67 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5146.38 50.56 -23.44 74 43.18 31.98 7.94 32.54 120 255 P H
5150 42.75 -11.25 54 35.37 31.98 7.94 32.54 120 255 A H
* 5180 105.06 - - 97.67 32.02 7.91 32.54 120 255 P H
* 5180 96.41 - - 89.02 32.02 7.91 32.54 120 255 A H
802.11n H
HT20 H
CH 36 5145.34 49.42 -24.58 74 42.04 31.98 7.94 32.54 345 46 P \%
5180MHz 5150 4158 |-12.42 54 34.2 31.98 7.94 | 3254 | 345 | 46 AV
* 5180 102.27 - - 94.88 32.02 7.91 32.54 345 46 P \%
* 5180 94.71 - - 87.32 32.02 7.91 32.54 345 46 A \%
\%
\%
5056.94 48.64 -25.36 74 41.3 31.88 7.99 32.53 116 253 P H
5150 39.29 -14.71 54 31.91 31.98 7.94 32.54 116 253 A H
* 5220 103.63 - - 96.1 32.06 8.01 32.54 116 253 P H
* 5220 95.67 - - 88.14 32.06 8.01 32.54 116 253 A H
802.11n 5451.84 48.34 -25.66 74 40.26 32.34 8.29 32.55 116 253 P H
HT20 5382.96 39.21 -14.79 54 31.21 32.26 8.29 32.55 116 253 A H
CH 44 5079.3 48.41 -25.59 74 41.05 31.9 7.99 32.53 355 48 P \%
5220MHz 5149.5 38.8 -15.2 54 31.42 | 31.98 794 | 3254 | 355 | 48 AV
* 5220 102.84 - - 95.31 32.06 8.01 32.54 355 48 P \%
* 5220 94.57 - - 87.04 32.06 8.01 32.54 355 48 A \%
5431.2 48.03 -25.97 74 39.97 32.32 8.29 32.55 355 48 P \%
5456.4 38.65 -15.35 54 30.57 32.34 8.29 32.55 355 48 A \%
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

5088.66 48.87 -25.13 74 41.52 31.92 7.96 32.53 | 127 | 253 P H
5003.9 39.11 -14.89 54 31.8 31.82 8.02 32.53 127 253 A H
5240 103.02 - - 95.47 32.08 8.01 32.54 | 127 | 253 P H
5240 94.99 - - 87.44 32.08 8.01 32.54 127 253 A H
802.11n 5390.88 48.04 | -25.96 74 40.04 32.26 8.29 3255 | 127 | 253 P H
HT20 5351.76 39.04 -14.96 54 31.13 32.22 8.23 32.54 127 253 A H
CH 48 5074.88 48.25 -25.75 74 40.89 31.9 7.99 32.53 349 94 P \%
5240MHz 5147.16 38.56 | -15.44 54 31.18 | 31.98 794 | 3254 | 349 | 94 | A |V
5240 102.14 - - 94.59 32.08 8.01 32.54 349 94 P \%
5240 94.54 - - 86.99 32.08 8.01 32.54 | 349 94 AV
5403.12 50.5 -23.5 74 42.48 32.28 8.29 32.55 349 94 P \%
5395.68 39.06 |-14.94 54 31.04 32.28 8.29 32.55 | 349 94 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 4523 | -28.77 74 55.79 | 39.69 | 11.96 | 62.21 | 100 0 P | H
15540 40.11 | -33.89 74 49.09 | 38.04 | 14.76 | 61.78 | 100 0 P | H
802.11n H
HT20 H
CH 36 10360 4421 | -29.79 74 54,77 | 39.69 | 11.96 | 62.21 | 100 0 P |V
5180MHz 15540 40.87 |-33.13 74 49.85 | 38.04 | 14.76 | 61.78 | 100 0 P |V
Y
Y
10440 42.76 | -31.24 74 53.09 | 39.79 | 12.03 | 62.15 | 100 0 P | H
15660 39.93 | -34.07 74 49 37.85 | 14.79 | 61.71 | 100 0 P | H
802.11n H
HT20 H
CH 44 10440 43.34 | -30.66 74 53.67 | 39.79 | 12.03 | 62.15 | 100 0 P |V
5220MHz 15660 39.51 | -34.49 74 48.58 37.85 | 14.79 | 61.71 | 100 0 P |V
\Y
\Y
10480 43.41 | -30.59 74 53.59 | 39.87 | 12.06 | 62.11 | 100 0 P | H
15720 39.78 | -34.22 74 48.9 37.74 | 14.81 | 61.67 | 100 0 P | H
802.11n H
HT20 H
CH 48 10480 4353 | -30.47 74 53.71 | 39.87 | 12.06 | 62.11 | 100 0 P |V
5240MHz 15720 39.01 | -34.99 74 48.13 37.74 | 14.81 | 61.67 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5149.76 54.6 -194 74 47.22 31.98 7.94 32.54 116 255 P H
5149.76 47.53 -6.47 54 40.15 31.98 7.94 32.54 116 255 A H
* 5190 100.89 - - 93.5 32.02 7.91 32.54 116 255 P H
* 5190 93.64 - - 86.25 32.02 7.91 32.54 116 255 A H
802.11n 5385.36 48.37 -25.63 74 40.37 32.26 8.29 32.55 116 255 P H
HT40 5354.16 40.25 -13.75 54 32.34 32.22 8.23 32.54 116 255 A H
CH 38 5148.72 53.54 -20.46 74 46.16 31.98 7.94 32.54 298 80 P \%
5190MHz 5150 46.97 -7.03 54 3959 | 31.98 7.94 | 3254 | 298 | 80 AV
* 5190 100.07 - - 92.68 32.02 7.91 32.54 298 80 P \%
* 5190 93.09 - - 85.7 32.02 7.91 32.54 298 80 A \%
5388.72 47.18 -26.82 74 39.18 32.26 8.29 32.55 298 80 P \%
5357.28 39.88 -14.12 54 31.97 32.22 8.23 32.54 298 80 A \%
5094.64 48.9 -25.1 74 41.55 31.92 7.96 32.53 113 256 P H
5141.96 40.95 -13.05 54 33.57 31.98 7.94 32.54 113 256 A H
* 5230 100.05 - - 92.5 32.08 8.01 32.54 113 256 P H
* 5230 93.04 - - 85.49 32.08 8.01 32.54 113 256 A H
802.11n 5390.64 48.76 -25.24 74 40.76 32.26 8.29 32.55 113 256 P H
HT40 5389.2 40.41 -13.59 54 3241 32.26 8.29 32.55 113 256 A H
CH 46 5106.86 48.41 -25.59 74 41.04 31.94 7.96 32.53 295 70 P \%
5230MHz 5135.46 40.66 | -13.34 54 33.3 31.96 794 | 3254 | 295 | 70 AV
* 5230 100.57 - - 93.02 32.08 8.01 32.54 295 70 P \%
* 5230 93.11 - - 85.56 32.08 8.01 32.54 295 70 A \%
5418 47.77 -26.23 74 39.73 32.3 8.29 32.55 295 70 P \%
5354.16 40.34 -13.66 54 32.43 32.22 8.23 32.54 295 70 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 39.9 -34.1 74 39.13 39.71 11.96 50.9 100 0 P H
15570 37.7 -36.3 74 36.86 37.99 14.77 51.92 100 0 P H
802.11n H
HT40 H
CH 38 10380 39.61 | -34.39 74 38.84 39.71 11.96 50.9 100 0 P |V
5190MHz 15570 37.85 | -36.15 74 37.01 | 37.99 | 14.77 | 51.92 | 100 0 P |V
\%
\%
10460 40.42 -33.58 74 39.47 39.82 12.03 50.9 100 0 P H
15690 39.09 |-34.91 74 38.43 37.8 14.8 51.94 | 100 0 P H
802.11n H
HT40 H
CH 46 10460 39.73 | -34.27 74 38.78 39.82 12.03 50.9 100 0 P |V
5230MHz 15690 37.27 | -36.73 74 36.61 37.8 14.8 | 51.94 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.16 56.07 -17.93 74 48.69 31.98 7.94 32.54 131 256 P H
5149.76 48.91 -5.09 54 41.53 31.98 7.94 32.54 131 256 A H
* 5210 97.68 - - 90.15 32.06 8.01 3254 | 131 | 256 P H
* 5210 90.12 - - 82.59 32.06 8.01 3254 | 131 | 256 A | H
802.11ac 5372.16 48.07 -25.93 74 40.08 32.24 8.29 32.54 131 256 P H
VHT80 5360.16 40.53 | -13.47 54 32.62 32.22 8.23 3254 | 131 | 256 A | H
CH 42 5148.72 54.47 -19.53 74 47.09 31.98 7.94 32.54 300 12 P \%
5210MHz 5148.72 48.1 -5.9 54 40.72 | 31.98 7.94 | 3254 | 300 | 12 AV
* 5210 97.13 - - 89.6 32.06 8.01 32.54 300 12 P \%
* 5210 89.9 - - 82.37 32.06 8.01 32.54 | 300 12 AV
5370.48 48.21 | -25.79 74 40.22 32.24 8.29 32.54 | 300 12 P |V
5382.72 40.11 -13.89 54 3211 32.26 8.29 32.55 300 12 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10420 39.85 -34.15 74 38.98 39.77 12 50.9 100 0 P H
15630 36.88 -37.12 74 36.15 37.88 14.78 | 51.93 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 40.26 -33.74 74 39.39 39.77 12 50.9 100 0 P \Y
5210MHz 15630 38.02 |-35.98 74 3729 | 37.88 | 14.78 | 51.93 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5028.34 48.24 | -25.76 74 40.91 31.84 8.02 3253 | 131 | 254 P H
5023.92 38.77 -15.23 54 31.44 31.84 8.02 32.53 131 254 A H
* 5260 102.69 - - 94.99 32.12 8.12 3254 | 131 | 254 P H
* 5260 95.32 - - 87.62 32.12 8.12 3254 | 131 | 254 A | H
5447.76 47.47 -26.53 74 39.39 32.34 8.29 32.55 131 254 P H
802.11a 5352.48 39.38 |-14.62 54 31.47 32.22 8.23 3254 | 131 | 254 A | H
crsz 5134.68 47.84 -26.16 74 40.48 31.96 7.94 32.54 354 86 P \%
5260MHz
5097.5 38.41 |-15.59 54 31.06 31.92 7.96 32.53 | 354 86 A |V
* 5260 102.83 - - 95.13 32.12 8.12 32.54 354 86 P \%
* 5260 95.41 - - 87.71 32.12 8.12 32.54 354 86 A \%
5403.36 48.61 | -25.39 74 40.59 32.28 8.29 3255 | 354 86 P |V
5418.24 39.26 -14.74 54 31.22 32.3 8.29 32.55 354 86 A \%
5080.6 49.19 -24.81 74 41.83 31.9 7.99 32.53 100 228 P H
5144.82 38.61 -15.39 54 31.23 31.98 7.94 32.54 100 228 A H
* 5300 103.33 - - 95.53 32.16 8.18 32.54 100 228 P H
* 5300 95.31 - - 87.51 32.16 8.18 32.54 100 228 A H
5352 50.28 -23.72 74 42.37 32.22 8.23 32.54 100 228 P H
802 1a 5350.56 41.03 -12.97 54 33.12 32.22 8.23 32.54 100 228 A H
CHe0 5049.92 47.88 | -26.12 74 40.56 31.86 7.99 32.53 | 346 86 P |V
5300MHz
5063.44 38.62 -15.38 54 31.28 31.88 7.99 32.53 346 86 A \%
* 5300 103.79 - - 95.99 32.16 8.18 3254 | 346 86 P |V
* 5300 95.45 - - 87.65 32.16 8.18 32.54 346 86 A \%
5350.8 50.08 -23.92 74 42.17 32.22 8.23 32.54 346 86 P \%
5350.32 40.55 -13.45 54 32.64 32.22 8.23 32.54 346 86 A \%
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

* 5320 103.17 - - 95.35 32.18 8.18 32.54 | 100 226 P H
* 5320 95.21 - - 87.39 32.18 8.18 32.54 | 100 226 A H
5384.8 50.8 -23.2 74 42.8 32.26 8.29 32.55 | 100 226 P H
5350.08 42.02 -11.98 54 34.11 32.22 8.23 32.54 | 100 226 A H
H
802.11a
H
CH 64
* 5320 103.86 - - 96.04 32.18 8.18 32.54 | 272 57 P \%
5320MHz
* 5320 95.53 - - 87.71 32.18 8.18 3254 | 272 57 A \%
5383.84 50.15 -23.85 74 42.15 32.26 8.29 3255 | 272 57 P \Y,
5350.08 42.46 -11.54 54 34.55 32.22 8.23 32.54 | 272 57 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 42.78 -31.22 74 52.89 39.91 12.08 62.1 100 0 P H
15780 39.42 -34.58 74 48.57 37.66 14.82 | 61.63 100 0 P H
H
802.11a
H
CH 52
10520 42.29 -31.71 74 52.4 39.91 12.08 62.1 100 0 P \%
5260MHz
15780 39.99 -34.01 74 49.14 37.66 1482 | 61.63 100 0 P \Y,
\%
\Y,
10600 43.03 -30.97 74 53.02 39.98 12.11 | 62.08 100 0 P H
15900 40.42 -33.58 74 49.66 37.47 14.85 | 61.56 100 0 P H
H
802.11a
H
CH 60
10600 43.84 -30.16 74 53.83 39.98 12.11 | 62.08 100 0 P V
5300MHz
15900 39.94 -34.06 74 49.18 37.47 14.85 | 61.56 100 0 P \%
V
V
10640 42.82 -31.18 74 52.75 40.01 12.13 | 62.07 100 0 P H
15960 38.99 -35.01 74 48.28 37.36 14.87 | 61.52 100 0 P H
H
802.11a
H
CH 64
10640 43.56 -30.44 74 53.49 40.01 12.13 | 62.07 100 0 P \%
5320MHz
15960 39.08 -34.92 74 48.37 37.36 14.87 | 61.52 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5103.74 49.36 -24.64 74 42.01 31.92 7.96 32.53 122 254 P H
5021.32 39.15 -14.85 54 31.82 31.84 8.02 32.53 122 254 A H
* 5260 104 - - 96.3 32.12 8.12 32.54 122 254 P H
* 5260 95.83 - - 88.13 32.12 8.12 32.54 122 254 A H
802.11n 5354.16 47.9 -26.1 74 39.99 32.22 8.23 32.54 122 254 P H
HT20 5353.44 39.71 -14.29 54 31.8 32.22 8.23 32.54 122 254 A H
CH 52 5147.68 47.49 -26.51 74 40.11 31.98 7.94 32.54 336 97 P \%
5260MHz 5024.18 38.6 -15.4 54 3127 | 31.84 8.02 | 3253 | 336 | 97 AV
* 5260 102.76 - - 95.06 32.12 8.12 32.54 336 97 P \%
* 5260 95.06 - - 87.36 32.12 8.12 32.54 336 97 A \%
5355.36 48.38 -25.62 74 40.47 32.22 8.23 32.54 336 97 P \%
5352.48 39.3 -14.7 54 31.39 32.22 8.23 32.54 336 97 A \%
5139.36 47.93 -26.07 74 40.57 31.96 7.94 32.54 100 256 P H
5056.94 38.57 -15.43 54 31.23 31.88 7.99 32.53 100 256 A H
* 5300 102.82 - - 95.02 32.16 8.18 32.54 100 256 P H
* 5300 95.07 - - 87.27 32.16 8.18 32.54 100 256 A H
802.11n 5357.04 49.89 -24.11 74 41.98 32.22 8.23 32.54 100 256 P H
HT20 5351.52 41.04 -12.96 54 33.13 32.22 8.23 32.54 100 256 A H
CH 60 5023.92 48.64 -25.36 74 41.31 31.84 8.02 32.53 346 101 P \%
5300MHz 5057.72 38.44 | -15.56 54 31.1 31.88 799 | 3253 | 346 | 101 | A | V
* 5300 102.72 - - 94.92 32.16 8.18 32.54 346 101 P \%
* 5300 95.29 - - 87.49 32.16 8.18 32.54 346 101 A \%
5362.32 49.79 -24.21 74 41.8 32.24 8.29 32.54 346 101 P \%
5362.56 40.49 -13.51 54 325 32.24 8.29 32.54 346 101 A \%
SPORTON INTERNATIONAL INC.
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5320 102.1 - - 94.28 32.18 8.18 3254 | 110 | 257 P H
5320 94.88 - - 87.06 32.18 8.18 32.54 110 257 A H
5350.56 51.57 -22.43 74 43.66 32.22 8.23 3254 | 110 | 257 P H
5350.08 42.14 -11.86 54 34.23 32.22 8.23 32.54 110 257 A H
802.11n H
HT20 H
CH 64 5320 101.56 - - 93.74 32.18 8.18 32.54 331 112 P \%
5320MHz 5320 94 - - 86.18 | 32.18 818 | 3254 | 331 | 112 | A |V
5351.68 50.87 -23.13 74 42.96 32.22 8.23 32.54 331 112 P \%
5350.08 4165 |-12.35 54 33.74 32.22 8.23 3254 | 331 | 112 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10520 42.35 |-31.65 74 5246 | 3991 | 12.08 | 62.1 | 100 0 P | H
15780 40.43 | -33.57 74 4958 | 37.66 | 14.82 | 61.63 | 100 0 P | H
802.11n H
HT20 H
CH 52 10520 42.74 | -31.26 74 52.85 | 3991 | 12.08 | 62.1 | 100 0 P |V
5260MHz 15780 39.39 |-34.61 74 4854 | 37.66 | 14.82 | 61.63 | 100 0 P |V
Y
Y
10600 42.18 |-31.82 74 52.17 | 39.98 | 12.11 | 62.08 | 100 0 P | H
15900 39.91 | -34.09 74 49.15 | 37.47 | 14.85 | 61.56 | 100 0 P | H
802.11n H
HT20 H
CH 60 10600 42.74 | -31.26 74 52.73 | 39.98 | 12.11 | 62.08 | 100 0 P |V
5300MHz 15900 41.3 -32.7 74 50.54 37.47 | 14.85 | 61.56 | 100 0 P |V
\Y
\Y
10640 42.24 | -31.76 74 52.17 | 40.01 | 12.13 | 62.07 | 100 0 P | H
15960 39.91 |-34.09 74 49.2 37.36 | 14.87 | 61.52 | 100 0 P | H
802.11n H
HT20 H
CH 64 10640 4158 |-32.42 74 51.51 | 40.01 | 12.13 | 62.07 | 100 0 P |V
5320MHz 15960 39.08 | -34.92 74 48.37 37.36 | 14.87 | 61.52 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5096.98 47.79 -26.21 74 40.44 31.92 7.96 32.53 117 256 P H
5140.92 40.19 -13.81 54 32.81 31.98 7.94 32.54 117 256 A H
* 5270 100.9 - - 93.2 32.12 8.12 32.54 117 256 P H
* 5270 93.81 - - 86.11 32.12 8.12 32.54 117 256 A H
802.11n 5381.28 49.12 -24.88 74 41.12 32.26 8.29 32.55 117 256 P H
HT40 5417.28 42.13 -11.87 54 34.09 323 8.29 32.55 117 256 A H
CH54 5003.12 48.47 -25.53 74 41.18 31.8 8.02 32.53 346 86 P \%
5270MHz 5035.62 40.33 | -13.67 54 33 31.84 8.02 | 3253 | 346 | 86 AV
* 5270 100.48 - - 92.78 32.12 8.12 32.54 346 86 P \%
* 5270 93.34 - - 85.64 32.12 8.12 32.54 346 86 A \%
5361.6 50.27 -23.73 74 42.34 32.24 8.23 32.54 346 86 P \%
5350.32 41.64 -12.36 54 33.73 32.22 8.23 32.54 346 86 A \%
5002.08 47.66 -26.34 74 40.37 31.8 8.02 32.53 132 256 P H
5000.26 40.18 -13.82 54 32.86 31.8 8.05 32.53 132 256 A H
* 5310 99.93 - - 92.11 32.18 8.18 32.54 132 256 P H
* 5310 92.74 - - 84.92 32.18 8.18 32.54 132 256 A H
802.11n 5352.24 56.6 -17.4 74 48.69 32.22 8.23 32.54 132 256 P H
HT40 5351.04 49.07 -4.93 54 41.16 32.22 8.23 32.54 132 256 A H
CH 62 5093.34 48.33 -25.67 74 40.98 31.92 7.96 32.53 181 52 P \%
5310MHz 5137.54 40.26 | -13.74 54 329 31.96 794 | 3254 | 181 | 52 AV
* 5310 100.05 - - 92.23 32.18 8.18 32.54 181 52 P \%
* 5310 92.79 - - 84.97 32.18 8.18 32.54 181 52 A \%
5352.48 56.36 -17.64 74 48.45 32.22 8.23 32.54 181 52 P \%
5350.08 49.4 -4.6 54 41.49 32.22 8.23 32.54 181 52 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 40.21 -33.79 74 39.11 39.93 12.08 50.91 100 0 P H
15810 37.85 |-36.15 74 37.38 37.6 14.83 | 51.96 | 100 0 P H
802.11n H
HT40 H
CH 54 10540 40.66 |-33.34 74 39.56 39.93 12.08 | 50.91 | 100 0 P |V
5270MHz 15810 37.24 | -36.76 74 36.77 37.6 14.83 | 51.96 | 100 0 P |V
\%
\%
10620 39.57 -34.43 74 38.38 40 12.11 | 50.92 | 100 0 P H
15930 36.86 |-37.14 74 36.58 37.41 1486 | 51.99 | 100 0 P H
802.11n H
HT40 H
CH 62 10620 39.64 -34.36 74 38.45 40 12.11 50.92 100 0 P \%
5310MHz 15930 36.53 | -37.47 74 36.25 | 37.41 | 14.86 | 51.99 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 A2 -180f 42
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Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5136.5 47.54 -26.46 74 40.18 31.96 7.94 32.54 107 257 P H
5149.5 40.39 -13.61 54 33.01 31.98 7.94 32.54 107 257 A H
* 5290 97.1 - - 89.32 32.14 8.18 32.54 | 107 | 257 P H
* 5290 89.59 - - 81.81 32.14 8.18 32.54 | 107 | 257 A | H
802.11ac 5362.8 57.88 |-16.12 74 4989 | 32.24 829 | 3254 | 107 | 257 | P | H
VHT80 5352.72 52.16 -1.84 54 44.25 32.22 8.23 32.54 107 257 A H
CH 58 5097.76 48.37 -25.63 74 41.02 31.92 7.96 32.53 260 61 P \%
5290MHz 5137.28 40.62 | -13.38 54 3326 | 31.96 794 | 3254 | 260 | 61 AV
* 5290 97.21 - - 89.43 32.14 8.18 32.54 260 61 P \%
* 5290 89.76 - - 81.98 32.14 8.18 32.54 260 61 A \%
5355.12 57.87 -16.13 74 49.96 32.22 8.23 32.54 | 260 61 P |V
5352.96 52.53 -1.47 54 44.62 32.22 8.23 32.54 260 61 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10580 39.48 -34.52 74 38.33 39.97 12.1 50.92 | 100 0 P H
15870 36.76 -37.24 74 36.41 37.49 14.84 | 51.98 | 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 39.35 -34.65 74 38.2 39.97 12.1 50.92 | 100 0 P \Y
5290MHz 15870 36.97 |-37.03 74 36.62 | 37.49 | 14.84 | 51.98 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5463.92 50.8 -23.2 74 42.7 32.36 8.29 32,55 | 100 256 P H
5467.28 42.22 -11.78 54 34.12 32.36 8.29 32,55 | 100 256 A H
* 5500 103.58 - - 95.44 32.4 8.29 32,55 | 100 256 P H
* 5500 95.14 - - 87 32.4 8.29 32.55 | 100 256 A H
H
802.11a
H
CH 100
5453.2 51.38 -22.62 74 43.3 32.34 8.29 3255 | 332 57 P \Y,
5500MHz
5470 42.56 -11.44 54 34.46 32.36 8.29 3255 | 332 57 A \Y
* 5500 103.84 - - 95.7 32.4 8.29 3255 | 332 57 P \Y,
* 5500 96.05 - - 87.91 32.4 8.29 3255 | 332 57 A \Y,
\Y
\Y,
5418.88 48.88 -25.12 74 40.84 32.3 8.29 3255 | 116 258 P H
5416.24 39.96 -14.04 54 31.92 32.3 8.29 32.55 116 258 A H
* 5580 102.36 - - 94.31 32.44 8.2 32.59 116 258 P H
* 5580 94.4 - - 86.35 32.44 8.2 32.59 116 258 A H
5735.075 48.77 -25.23 74 40.55 32.54 8.33 32.65 116 258 P H
802.11a
5735.425 38.62 -15.38 54 304 32.54 8.33 32.65 | 116 258 A H
CH 116
5467.12 49.09 -24.91 74 40.99 32.36 8.29 3255 | 329 54 P \Y,
5580MHz
5423.68 39.62 -14.38 54 31.58 32.3 8.29 3255 | 329 54 A \Y
* 5580 103.37 - - 95.32 32.44 8.2 3259 | 329 54 P \Y,
* 5580 95.42 - - 87.37 32.44 8.2 3259 | 329 54 A \Y,
5750.65 47.78 -26.22 74 39.56 32.54 8.33 32.65 | 329 54 P \Y
5735.95 38.75 -15.25 54 30.53 32.54 8.33 32.65 | 329 54 A \Y,
SPORTON INTERNATIONAL INC.
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Report No. : FR6N0303-01D

* 5700 103.19 - - 95.01 32.51 8.3 32.63 118 258 P H
* 5700 94.7 - - 86.52 32.51 8.3 32.63 118 258 A H
5728.04 51.14 -22.86 74 42.92 32.53 8.33 32.64 | 118 258 P H
5725 42.64 -11.36 54 34.42 32.53 8.33 32.64 | 118 258 A H
H
802.11a
H
CH 140
* 5700 103.54 - - 95.36 32.51 8.3 32.63 | 310 54 P \%
5700MHz
* 5700 96.13 - - 87.95 32.51 8.3 32.63 | 310 54 A \%
5725.4 53.82 -20.18 74 45.6 32.53 8.33 32.64 | 310 54 P \Y,
5725 42.93 -11.07 54 34.71 32.53 8.33 32.64 | 310 54 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 42.4 -31.6 74 51.8 40.3 12.3 62 100 0 P H
16500 41.15 -32.85 74 49.12 38.8 15.23 62 100 0 P H
H
802.11a
H
CH 100
11000 42.47 -31.53 74 51.87 40.3 12.3 62 100 0 P \%
5500MHz
16500 41.27 -32.73 74 49.24 38.8 15.23 62 100 0 P \Y,
\%
\Y,
11160 42.9 -31.1 74 52.28 40.2 12.39 | 61.97 100 0 P H
16740 42.05 -31.95 74 48.94 39.57 15.3 61.76 100 0 P H
H
802.11a
H
CH 116
11160 42.61 -31.39 74 51.99 40.2 12.39 | 61.97 100 0 P V
5580MHz
16740 42.08 -31.92 74 48.97 39.57 15.3 61.76 100 0 P \%
V
V
11400 43.46 -30.54 74 52.79 40.06 1253 | 61.92 100 0 P H
17100 42.81 -31.19 74 48.09 40.68 15.48 | 61.44 | 100 0 P H
H
802.11a
H
CH 140
11400 42.89 -31.11 74 52.22 40.06 1253 | 61.92 100 0 P \%
5700MHz
17100 43.45 -30.55 74 48.73 40.68 1548 | 61.44 | 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5467.28 49.77 -24.23 74 41.67 32.36 8.29 32.55 110 258 P H
5470 42.54 -11.46 54 34.44 32.36 8.29 32.55 110 258 A H
* 5500 102.88 - - 94.74 324 8.29 32.55 110 258 P H
* 5500 95.36 - - 87.22 324 8.29 32.55 110 258 A H
802.11n H
HT20 H
CH 100 5444.08 50.89 -23.11 74 42.83 32.32 8.29 32.55 334 58 P \%
5500MHz 5470 4299 |-11.01 54 34.89 | 32.36 829 | 3255 | 334 | 58 AV
* 5500 102.87 - - 94.73 32.4 8.29 32.55 334 58 P \%
* 5500 96.1 - - 87.96 32.4 8.29 32.55 334 58 A \%
\%
\%
5406.64 49.69 -24.31 74 41.67 32.28 8.29 32.55 112 255 P H
5418.64 39.88 -14.12 54 31.84 32.3 8.29 32.55 112 255 A H
* 5580 102.7 - - 94.65 32.44 8.2 32.59 112 255 P H
* 5580 94.79 - - 86.74 32.44 8.2 32.59 112 255 A H
802.11n 5746.275 47.94 -26.06 74 39.72 32.54 8.33 32.65 112 255 P H
HT20 5736.3 38.6 -15.4 54 30.38 32.54 8.33 32.65 112 255 A H
CH 116 5469.28 50.08 -23.92 74 41.98 32.36 8.29 32.55 297 64 P \%
5580MHz 5455.12 3956 | -14.44 54 3148 | 32.34 8.29 | 3255 | 297 | 64 AV
* 5580 103.99 - - 95.94 32.44 8.2 32.59 297 64 P \%
* 5580 95.78 - - 87.73 32.44 8.2 32.59 297 64 A \%
5742.775 48.76 -25.24 74 40.54 32.54 8.33 32.65 297 64 P \%
5735.6 38.93 -15.07 54 30.71 32.54 8.33 32.65 297 64 A \%
SPORTON INTERNATIONAL INC.
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* 5700 102.62 - - 94.44 32.51 8.3 32.63 | 115 | 257 P H
* 5700 94.65 - - 86.47 3251 8.3 32.63 115 257 A H
5725.48 53.13 -20.87 74 4491 32.53 8.33 32.64 115 257 P H
5730.12 42.76 -11.24 54 34.54 32.53 8.33 32.64 115 257 A H
802.11n H
HT20 H
CH 140 * 5700 103.64 - - 95.46 3251 8.3 32.63 300 62 P \%
5700MHz |« 5700 95.63 - - 87.45 | 3251 8.3 3263 | 300 | 62 | A |V
5731.88 51.85 |-22.15 74 43.64 32.53 8.33 32.65 | 300 62 P |V
5728.44 43.38 | -10.62 54 35.16 32.53 8.33 32.64 | 300 62 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11000 4253 | -31.47 74 51.93 40.3 12.3 62 100 0 P | H
16500 4169 |-32.31 74 49.66 38.8 15.23 62 100 0 P | H
802.11n H
HT20 H
CH 100 11000 42.62 |-31.38 74 52.02 40.3 12.3 62 100 0 P |V
5500MHz 16500 41.05 |-32.95 74 49.02 38.8 15.23 62 100 0 P |V
Y
Y
11160 41.88 |-32.12 74 51.26 40.2 12.39 | 61.97 | 100 0 P | H
16740 42.49 |-31.51 74 49.38 | 39.57 15.3 | 61.76 | 100 0 P | H
802.11n H
HT20 H
CH 116 11160 42.47 |-31.53 74 51.85 40.2 12.39 | 61.97 | 100 0 P |V
5580MHz 16740 41.09 |-32.91 74 47.98 39.57 15.3 | 61.76 | 100 0 P |V
\Y
\Y
11400 40.81 |-33.19 74 39.37 | 40.06 | 1253 | 51.15 | 100 0 P | H
17100 4588 |-28.12 74 41.84 | 40.68 | 15.48 | 52.12 | 100 0 P | H
802.11n H
HT20 H
CH 140 11400 41.07 |-32.93 74 39.63 | 40.06 | 1253 | 51.15 | 100 0 P |V
5700MHz 17100 4335 |-30.65 74 39.31 40.68 | 15.48 | 52.12 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5421.52 51.25 -22.75 74 43.21 323 8.29 32.55 128 253 P H
5470 44.92 -9.08 54 36.82 32.36 8.29 32.55 128 253 A H
* 5510 99.76 - - 91.63 324 8.29 32.56 128 253 P H
* 5510 92.24 - - 84.11 324 8.29 32.56 128 253 A H
802.11n 5749.075 47.23 -26.77 74 39.01 32.54 8.33 32.65 128 253 P H
HT40 5745.225 39.67 -14.33 54 31.45 32.54 8.33 32.65 128 253 A H
CH 102 5469.76 51.99 -22.01 74 43.89 32.36 8.29 32.55 306 52 P \%
5510MHz 5470 46.53 | -7.47 54 38.43 | 32.36 829 | 3255 | 306 | 52 AV
* 5510 101.15 - - 93.02 32.4 8.29 32.56 306 52 P \%
* 5510 93.91 - - 85.78 32.4 8.29 32.56 306 52 A \%
5758 49.13 -24.87 74 40.9 32.56 8.33 32.66 306 52 P \%
5746.975 40.03 -13.97 54 31.81 32.54 8.33 32.65 306 52 A \%
5416 49.38 -24.62 74 41.34 32.3 8.29 32.55 135 253 P H
5463.52 41.62 -12.38 54 33.52 32.36 8.29 32.55 135 253 A H
* 5550 99.62 - - 91.52 32.43 8.24 32.57 135 253 P H
* 5550 92.05 - - 83.95 32.43 8.24 32.57 135 253 A H
802.11n 5727.375 47.37 -26.63 74 39.15 32.53 8.33 32.64 135 253 P H
HT40 5727.55 39.67 -14.33 54 31.45 32.53 8.33 32.64 135 253 A H
CH 110 5463.52 50.36 -23.64 74 42.26 32.36 8.29 32.55 314 70 P \%
5550MHz 5465.92 43.28 |-10.72 54 35.18 | 32.36 829 | 3255 | 314 | 70 AV
* 5550 100.64 - - 92.54 32.43 8.24 32.57 314 70 P \%
* 5550 93.35 - - 85.25 32.43 8.24 32.57 314 70 A \%
5754.325 47.89 -26.11 74 39.65 32.56 8.33 32.65 314 70 P \%
5727.725 40.14 -13.86 54 31.92 32.53 8.33 32.64 314 70 A \%
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

5425.84 47.87 -26.13 74 39.83 323 8.29 3255 | 126 | 254 P H
5446.96 40.32 -13.68 54 32.24 32.34 8.29 32.55 126 254 A H
5670 99.74 - - 91.59 325 8.27 32.62 | 126 | 254 P H
5670 92.25 - - 84.1 325 8.27 32.62 126 254 A H
802.11n 5756.25 49.48 | -24.52 74 41.25 32.56 8.33 32.66 | 126 | 254 P H
HT40 5727.55 41.5 -12.5 54 33.28 32.53 8.33 32.64 126 254 A H
CH 134 5422.72 48.76 -25.24 74 40.72 32.3 8.29 32.55 299 58 P \%
5670MHz 5444.8 40.67 |-13.33 54 3261 | 3232 829 | 3255 | 299 | 58 | A |V
5670 101.53 - - 93.38 325 8.27 32.62 | 299 58 P |V
5670 93.84 - - 85.69 325 8.27 32.62 | 299 58 AV
5737 49.56 -24.44 74 41.34 32.54 8.33 32.65 299 58 P \%
5758.7 42.39 -11.61 54 34.16 32.56 8.33 32.66 | 299 58 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 40.89 |-33.11 74 39.3 40.29 12.3 51 100 0 P | H
16530 38.02 |-35.98 74 35.87 | 3891 | 15.24 52 100 0 P | H
802.11n H
HT40 H
CH 102 11020 40.14 |-33.86 74 38.55 | 40.29 12.3 51 100 0 P |V
5510MHz 16530 38.22 |-35.78 74 36.07 | 3891 | 15.24 52 100 0 P |V
Y
Y
11100 41.01 |-32.99 74 39.45 | 4024 | 12.35 | 51.03 | 100 0 P | H
16650 39.13 |-34.87 74 36.58 39.3 15.28 | 52.03 | 100 0 P | H
802.11n H
HT40 H
CH 110 11100 40.1 -33.9 74 3854 | 4024 | 12.35 | 51.03 | 100 0 P |V
5550MHz 16650 39.08 | -34.92 74 36.53 39.3 15.28 | 52.03 | 100 0 P |V
\Y
\Y
11340 4111 | -32.89 74 39.66 40.1 12.49 | 51.14 | 100 0 P | H
17010 4111 | -32.89 74 37.37 | 4045 | 1539 | 52.1 | 100 0 P | H
802.11n H
HT40 H
CH 134 11340 39.13 |-34.87 74 37.68 40.1 12.49 | 51.14 | 100 0 P |V
5670MHz 17010 40.83 |-33.17 74 37.09 4045 | 1539 | 52.1 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5460.64 54.54 -19.46 74 46.46 32.34 8.29 32.55 100 256 P H
5468.56 48.51 -5.49 54 40.41 32.36 8.29 32.55 100 256 A H
* 5530 98.59 - - 90.51 32.41 8.24 32.57 | 100 | 256 P H
* 5530 90.17 - - 82.09 32.41 8.24 32.57 | 100 | 256 A | H
802.11ac 5741.375 4838 |-25.62 74 40.16 | 32.54 833 | 3265 | 100 | 256 | P | H
VHT80 5752.05 40.11 -13.89 54 31.87 32.56 8.33 32.65 | 100 | 256 A | H
CH 106 5470 54.27 -19.73 74 46.17 32.36 8.29 32.55 304 52 P \%
5530MHz 5467.84 48.3 -5.7 54 40.2 32.36 829 | 3255 | 304 | 52 AV
* 5530 97.93 - - 89.85 32.41 8.24 32.57 | 304 52 P |V
* 5530 90.11 - - 82.03 3241 8.24 32.57 304 52 A \%
5760.45 48.61 | -25.39 74 40.38 32.56 8.33 32.66 | 304 52 P |V
5749.95 39.93 -14.07 54 31.71 32.54 8.33 32.65 304 52 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 A2 -300f 42




SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11060 40.25 -33.75 74 38.69 40.26 12.32 | 51.02 | 100 0 P H
16590 38.49 -35.51 74 36.17 39.08 15.26 | 52.02 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 40.08 -33.92 74 38.52 40.26 12.32 | 51.02 | 100 0 P \Y
5530MHz 16590 385 -35.5 74 36.18 | 39.08 | 15.26 | 52.02 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5720 103.89 - - 95.7 32.53 8.3 32.64 | 109 | 257 P H
5720 94.51 - - 86.32 32.53 8.3 32.64 | 109 | 257 A H
H
H
H
802.11a
H
CH 144
5720 102.6 - - 94.41 32.53 8.3 32.64 | 297 64 P \Y,
5720MHz
5720 93.91 - - 85.72 32.53 8.3 32.64 | 297 64 A |V
\Y,
\Y,
\Y
\Y,
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 43.08 -30.92 74 52.39 40.04 12.56 | 61.91 | 100 0 P H
17160 46.53 -27.47 74 51.49 40.87 15.57 61.4 100 0 P H
H
802.11a
H
CH 144
11440 43.2 -30.8 74 52.51 40.04 1256 | 61.91 | 100 0 P \Y
5720MHz
17160 46.07 -27.93 74 51.03 40.87 15.57 61.4 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5720 103.05 - - 94.86 32.53 8.3 32.64 | 104 | 256 P H
* 5720 94.6 - - 86.41 32.53 8.3 32.64 104 256 A H
H
H
802.11n H
HT20 H
CH 144 * 5720 103.66 - - 95.47 32.53 8.3 32.64 301 49 P \%
5720MHz | * 5720 95.89 - - 87.7 32.53 8.3 3264 | 301 | 49 AV
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 40.66 -33.34 74 39.23 40.04 12.56 | 51.17 | 100 0 P H
17160 41.69 -32.31 74 37.38 40.87 15.57 | 52.13 | 100 0 P H
802.11n H
HT20 H
CH 144 11440 39.82 -34.18 74 38.39 40.04 1256 | 51.17 | 100 0 P \Y
5720MHz 17160 4291 | -31.09 74 38.6 40.87 | 1557 | 52.13 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5710 99.95 - - 91.77 32.52 8.3 32.64 | 102 | 213 P H
* 5710 92.26 - - 84.08 32.52 8.3 32.64 102 213 A H
H
H
802.11n H
HT40 H
CH 142 * 5710 101.62 - - 93.44 32.52 8.3 32.64 296 54 P \%
5710MHz | =+ 5710 94.12 - - 85.94 | 3252 8.3 3264 | 296 | 54 AV
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11420 39.36 -34.64 74 37.95 40.05 12.53 | 51.17 | 100 0 P H
17130 42.06 -31.94 74 37.89 40.77 15.52 | 52.12 | 100 0 P H
802.11n H
HT40 H
CH 142 11420 39.16 -34.84 74 37.75 40.05 12.53 | 51.17 | 100 0 P \Y
5710MHz 17130 4181 |-32.19 74 37.64 | 40.77 | 1552 | 52.12 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5690 95.55 - - 87.37 32.51 8.3 32.63 | 130 | 255 P H
5690 88.59 - - 80.41 3251 8.3 32.63 130 255 A H
H
H
802.11ac H
VHT80 H
CH 138 5690 97.94 - - 89.76 32,51 8.3 32.63 | 303 59 P |V
5690MHz 5690 90.92 - - 82.74 32.51 8.3 32.63 | 303 59 A |V
\%
\%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11380 39.99 -34.01 74 38.56 40.07 1251 | 51.15 100 0 P H
17070 40.11 -33.89 74 36.21 40.59 1543 | 52.12 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 39.53 -34.47 74 38.1 40.07 1251 | 51.15 100 0 P \%
5690MHz 17070 40.25 |-33.75 74 36.35 4059 | 1543 | 52.12 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table | Peak |Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos | Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(H/V)
79.41 24.48 -15.52 40 42.53 13.78 0.93 32.76 - - P H
140.97 24.6 -18.9 43.5 38.06 17.97 1.33 32.76 - - P H
183.9 33.53 -9.97 435 49.26 15.54 148 | 32.75 | 100 0 P H
752.2 28.82 -17.18 46 31.33 27.52 291 | 32.94 - - P H
835.5 29.35 | -16.65 46 30.51 28.46 3.07 | 32.69 - - P H
937 30.55 |-15.45 46 29.48 29.67 3.29 | 31.89 - - P H
H
H
H
H
WIFI H
802.11ac H
VHT80 39.18 27.33 -12.67 40 38.37 21.06 0.65 32.75 - - P \%
LF 58.35 27.84 -12.16 40 47.01 12.64 0.93 32.74 100 0 P \%
78.87 27.59 -12.41 40 45.76 13.66 0.93 32.76 - - P \%
675.9 27.08 -18.92 46 31.24 26.16 2.67 32.99 - - P \%
791.4 29.58 -16.42 46 31.69 27.83 2.97 32.91 - - P \%
946.8 31.59 -14.41 46 30.16 29.92 3.29 31.78 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number A2 -410f42




SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBpV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 - 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5141.18 50.28 -23.72 74 42.9 31.98 7.94 32.54 100 302 P H
5149.76 43.53 -10.47 54 36.15 31.98 7.94 32.54 100 302 A H
* 5180 104.89 - - 97.5 32.02 7.91 32.54 100 302 P H
* 5180 96.9 - - 89.51 32.02 7.91 32.54 100 302 A H
802.11n H
HT20 H
CH 36 5084.24 47.95 -26.05 74 40.62 31.9 7.96 32.53 330 253 P \%
5180MHz 5148.46 40.4 -13.6 54 33.02 | 31.98 794 | 3254 | 330 | 253 | A |V
* 5180 99.91 - - 92.52 32.02 7.91 32.54 330 253 P \%
* 5180 91.76 - - 84.37 32.02 7.91 32.54 330 253 A \%
\%
\%
5146.64 48.76 -25.24 74 41.38 31.98 7.94 32.54 100 300 P H
5140.14 41.18 -12.82 54 33.8 31.98 7.94 32.54 100 300 A H
* 5220 106.19 - - 98.66 32.06 8.01 32.54 100 300 P H
* 5220 97.75 - - 90.22 32.06 8.01 32.54 100 300 A H
802.11n 5378.16 47.43 -26.57 74 39.43 32.26 8.29 32.55 100 300 P H
HT20 5381.04 40.54 -13.46 54 32.54 32.26 8.29 32.55 100 300 A H
CH 44 5086.32 48.32 -25.68 74 40.99 31.9 7.96 32.53 341 255 P \%
5220MHz 5132.08 40.5 -13.5 54 33.14 | 31.96 794 | 3254 | 341 | 255 | A |V
* 5220 100.12 - - 92.59 32.06 8.01 32.54 341 255 P \%
* 5220 92.65 - - 85.12 32.06 8.01 32.54 341 255 A \%
5351.28 47.22 -26.78 74 39.31 32.22 8.23 32.54 341 255 P \%
5412.72 39.43 -14.57 54 31.39 32.3 8.29 32.55 341 255 A \%
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

5127.92 48.14 | -25.86 74 40.78 31.96 7.94 32.54 | 100 | 303 P H
5004.68 40.72 -13.28 54 3341 31.82 8.02 32.53 100 303 A H
5240 106.35 - - 98.8 32.08 8.01 32.54 | 100 | 303 P H
5240 97.68 - - 90.13 32.08 8.01 32.54 100 303 A H
802.11n 5395.68 48.19 | -25.81 74 40.17 32.28 8.29 32.55 | 100 | 303 P H
HT20 5350.32 40.69 -13.31 54 32.78 32.22 8.23 32.54 100 303 A H
CH 48 5074.88 47.69 -26.31 74 40.33 31.9 7.99 32.53 376 259 P \%
5240MHz 5133.38 39.73 | -14.27 54 32.37 | 31.96 794 | 3254 | 376 | 259 | A |V
5240 100.91 - - 93.36 32.08 8.01 3254 | 376 | 259 P |V
5240 92.52 - - 84.97 32.08 8.01 3254 | 376 | 259 AV
5356.32 46.5 -27.5 74 38.59 32.22 8.23 32.54 376 259 P \%
5373.36 39.39 |-14.61 54 31.41 32.24 8.29 3255 | 376 | 259 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10360 43.94 | -30.06 74 54.5 39.69 | 11.96 | 62.21 | 100 0 P | H
15540 4161 |-32.39 74 50.59 | 38.04 | 14.76 | 61.78 | 100 0 P | H
802.11n H
HT20 H
CH 36 10360 43.32 | -30.68 74 53.88 | 39.69 | 11.96 | 62.21 | 100 0 P |V
5180MHz 15540 4233 | -31.67 74 51.31 38.04 | 14.76 | 61.78 | 100 0 P |V
Y
Y
10440 44.06 |-29.94 74 5439 | 39.79 | 12.03 | 62.15 | 100 0 P | H
15660 42.36 |-31.64 74 51.43 | 37.85 | 14.79 | 61.71 | 100 0 P | H
802.11n H
HT20 H
CH 44 10440 43.65 |-30.35 74 53.98 | 39.79 | 12.03 | 62.15 | 100 0 P |V
5220MHz 15660 41.81 |-32.19 74 50.88 37.85 | 14.79 | 61.71 | 100 0 P |V
\Y
\Y
10480 435 -30.5 74 53.68 | 39.87 | 12.06 | 62.11 | 100 0 P | H
15720 40.91 | -33.09 74 50.03 | 37.74 | 14.81 | 61.67 | 100 0 P | H
802.11n H
HT20 H
CH 48 10480 4352 |-30.48 74 53.7 39.87 | 12.06 | 62.11 | 100 0 P |V
5240MHz 15720 4176 | -32.24 74 50.88 37.74 | 14.81 | 61.67 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5149.76 54.7 -19.3 74 47.32 31.98 7.94 32.54 100 289 P H
5149.76 46.2 -7.8 54 38.82 31.98 7.94 32.54 100 289 A H
* 5190 102.62 - - 95.23 32.02 7.91 32.54 100 289 P H
* 5190 94.62 - - 87.23 32.02 7.91 32.54 100 289 A H
802.11n 5352 48.29 -25.71 74 40.38 32.22 8.23 32.54 100 289 P H
HT40 5355.84 40.43 -13.57 54 32.52 32.22 8.23 32.54 100 289 A H
CH 38 5148.46 49.92 -24.08 74 42.54 31.98 7.94 32.54 343 253 P \%
5190MHz 5150 42,19 | -11.81 54 34.81 | 31.98 794 | 3254 | 343 | 253 | A |V
* 5190 96.31 - - 88.92 32.02 7.91 32.54 343 253 P \%
* 5190 88.74 - - 81.35 32.02 7.91 32.54 343 253 A \%
5412.48 48.23 -25.77 74 40.19 32.3 8.29 32.55 343 253 P \%
5353.2 39.65 -14.35 54 31.74 32.22 8.23 32.54 343 253 A \%
5131.3 49.29 -24.71 74 41.93 31.96 7.94 32.54 100 288 P H
5147.16 42.05 -11.95 54 34.67 31.98 7.94 32.54 100 288 A H
* 5230 102.82 - - 95.27 32.08 8.01 32.54 100 288 P H
* 5230 95.01 - - 87.46 32.08 8.01 32.54 100 288 A H
802.11n 5442.72 47.54 -26.46 74 39.48 32.32 8.29 32.55 100 288 P H
HT40 5350.8 40.51 -13.49 54 32.6 32.22 8.23 32.54 100 288 A H
CH 46 5128.96 48.14 -25.86 74 40.78 31.96 7.94 32.54 340 256 P \%
5230MHz 5148.72 40.35 |-13.65 54 3297 | 31.98 794 | 3254 | 340 | 256 | A | V
* 5230 97.43 - - 89.88 32.08 8.01 32.54 340 256 P \%
* 5230 89.37 - - 81.82 32.08 8.01 32.54 340 256 A \%
5407.2 48.14 -25.86 74 40.12 32.28 8.29 32.55 340 256 P \%
5353.92 39.82 -14.18 54 31.91 32.22 8.23 32.54 340 256 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-40f31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 43.49 -30.51 74 54.01 39.71 11.96 62.19 100 0 P H
15570 39.63 -34.37 74 48.63 37.99 14.77 61.76 100 0 P H
802.11n H
HT40 H
CH 38 10380 4291 |-31.09 74 53.43 39.71 11.96 | 62.19 | 100 0 P |V
5190MHz 15570 4059 | -33.41 74 4959 | 37.99 | 14.77 | 61.76 | 100 0 P |V
\%
\%
10460 43.44 | -30.56 74 53.73 39.82 12.03 | 62.14 | 100 0 P H
15690 4179 | -32.21 74 50.88 37.8 14.8 61.69 | 100 0 P H
802.11n H
HT40 H
CH 46 10460 4451 -29.49 74 54.8 39.82 12.03 62.14 100 0 P \%
5230MHz 15690 41.32 | -32.68 74 50.41 37.8 14.8 | 61.69 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number :A3-50f31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5143.78 54.75 -19.25 74 47.37 31.98 7.94 32.54 100 288 P H
5147.94 49.6 -4.4 54 42.22 31.98 7.94 32.54 100 288 A H
* 5210 99.22 - - 91.69 32.06 8.01 32.54 | 100 | 288 P H
* 5210 93.25 - - 85.72 32.06 8.01 32.54 | 100 | 288 A | H
802.11ac 5364 49.46 -24.54 74 41.47 32.24 8.29 32.54 100 288 P H
VHT80 5350.56 4165 |-12.35 54 33.74 32.22 8.23 32.54 | 100 | 288 A | H
CH 42 5127.66 50.5 -23.5 74 43.14 31.96 7.94 32.54 339 249 P \%
5210MHz 5146.38 47.24 | -6.76 54 39.86 | 31.98 794 | 3254 | 339 | 249 | A |V
* 5210 93.15 - - 85.62 32.06 8.01 32.54 | 339 | 249 P |V
* 5210 87.72 - - 80.19 32.06 8.01 32.54 339 249 A \%
5357.76 48.51 | -25.49 74 40.6 32.22 8.23 32.54 | 339 | 249 P |V
5350.8 40.9 -13.1 54 32.99 32.22 8.23 32.54 | 339 | 249 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-60f31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10420 41.98 -32.02 74 52.38 39.77 12 62.17 | 100 0 P H
15630 40.28 -33.72 74 49.34 37.88 1478 | 61.72 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 42.15 -31.85 74 52.55 39.77 12 62.17 | 100 0 P \Y
5210MHz 15630 40.01 | -33.99 74 49.07 | 37.88 | 14.78 | 61.72 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-70f31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 - 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5083.98 48.54 -25.46 74 41.21 31.9 7.96 32.53 100 303 P H
5102.18 40.66 -13.34 54 33.31 31.92 7.96 32.53 100 303 A H
* 5260 105.7 - - 98 32.12 8.12 32.54 100 303 P H
* 5260 98.39 - - 90.69 32.12 8.12 32.54 100 303 A H
802.11n 5416.56 48.88 -25.12 74 40.84 32.3 8.29 32.55 100 303 P H
HT20 5351.76 40.97 -13.03 54 33.06 32.22 8.23 32.54 100 303 A H
CH 52 5067.34 47.37 -26.63 74 40.03 31.88 7.99 32.53 316 257 P \%
5260MHz 5101.66 39.66 |-14.34 54 32.31 | 31.92 796 | 3253 | 316 | 257 | A | V
* 5260 101.02 - - 93.32 32.12 8.12 32.54 316 257 P \%
* 5260 92.79 - - 85.09 32.12 8.12 32.54 316 257 A \%
5351.04 47.66 -26.34 74 39.75 32.22 8.23 32.54 316 257 P \%
5353.92 39.8 -14.2 54 31.89 32.22 8.23 32.54 316 257 A \%
5140.66 48.14 -25.86 74 40.76 31.98 7.94 32.54 100 303 P H
5145.08 40.8 -13.2 54 33.42 31.98 7.94 32.54 100 303 A H
* 5300 105.48 - - 97.68 32.16 8.18 32.54 100 303 P H
* 5300 97.4 - - 89.6 32.16 8.18 32.54 100 303 A H
802.11n 5410.56 49.68 -24.32 74 41.66 32.28 8.29 32.55 100 303 P H
HT20 5355.6 42.7 -11.3 54 34.79 32.22 8.23 32.54 100 303 A H
CH 60 5147.16 48.66 -25.34 74 41.28 31.98 7.94 32.54 335 259 P \%
5300MHz 5067.6 40.04 | -13.96 54 32.7 31.88 799 | 3253 | 335 | 259 | A |V
* 5300 101.08 - - 93.28 32.16 8.18 32.54 335 259 P \%
* 5300 93.84 - - 86.04 32.16 8.18 32.54 335 259 A \%
5352.72 48.92 -25.08 74 41.01 32.22 8.23 32.54 335 259 P \%
5359.2 41.17 -12.83 54 33.26 32.22 8.23 32.54 335 259 A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number : A3-80f31




SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

5320 104.98 - - 97.16 32.18 8.18 32.54 | 100 | 303 P H
5320 96.53 - - 88.71 32.18 8.18 32.54 100 303 A H
5352.32 50.74 | -23.26 74 42.83 32.22 8.23 32.54 | 100 | 303 P H
5354.56 43.84 -10.16 54 35.93 32.22 8.23 32.54 100 303 A H
802.11n H
HT20 H
CH 64 5320 101.92 - - 94.1 32.18 8.18 32.54 328 255 P \%
5320MHz 5320 94.18 - - 86.36 | 32.18 818 | 3254 | 328 | 255 | A | V
5358.24 49.81 -24.19 74 41.9 32.22 8.23 32.54 328 255 P \%
5351.68 42.6 -11.4 54 34.69 32.22 8.23 3254 | 328 | 255 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-90f31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10520 42.85 |-31.15 74 52.96 | 3991 | 12.08 | 62.1 | 100 0 P | H
15780 42.16 |-31.84 74 51.31 | 37.66 | 14.82 | 61.63 | 100 0 P | H
802.11n H
HT20 H
CH 52 10520 4436 | -29.64 74 5447 | 3991 | 12.08 | 62.1 | 100 0 P |V
5260MHz 15780 40.84 |-33.16 74 49.99 | 37.66 | 14.82 | 61.63 | 100 0 P |V
Y
Y
10600 4329 |-30.71 74 53.28 | 39.98 | 12.11 | 62.08 | 100 0 P | H
15900 40.23 | -33.77 74 49.47 | 37.47 | 14.85 | 61.56 | 100 0 P | H
802.11n H
HT20 H
CH 60 10600 42.84 |-31.16 74 52.83 | 39.98 | 12.11 | 62.08 | 100 0 P |V
5300MHz 15900 41.2 -32.8 74 50.44 37.47 | 14.85 | 61.56 | 100 0 P |V
\Y
\Y
10640 44.16 |-29.84 74 54.09 | 40.01 | 12.13 | 62.07 | 100 0 P | H
15960 43.92 | -30.08 74 53.21 | 37.36 | 14.87 | 61.52 | 100 0 P | H
802.11n H
HT20 H
CH 64 10640 44.18 | -29.82 74 54.11 40.01 | 12.13 | 62.07 | 100 0 P |V
5320MHz 15960 42.62 |-31.38 74 51.91 37.36 | 14.87 | 61.52 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-100f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5061.62 49.83 -24.17 74 42.49 31.88 7.99 32.53 100 287 P H
5131.56 41.06 -12.94 54 33.7 31.96 7.94 32.54 100 287 A H
* 5270 102.93 - - 95.23 32.12 8.12 32.54 100 287 P H
* 5270 94.96 - - 87.26 32.12 8.12 32.54 100 287 A H
802.11n 5366.64 49 -25 74 41.01 32.24 8.29 32.54 100 287 P H
HT40 5352.96 41.83 -12.17 54 33.92 32.22 8.23 32.54 100 287 A H
CH 54 5085.28 47.92 -26.08 74 40.59 31.9 7.96 32.53 342 258 P \%
5270MHz 5130.78 40.26 | -13.74 54 329 31.96 794 | 3254 | 342 | 258 | A | V
* 5270 97.4 - - 89.7 32.12 8.12 32.54 342 258 P \%
* 5270 89.83 - - 82.13 32.12 8.12 32.54 342 258 A \%
5362.56 47.65 -26.35 74 39.66 32.24 8.29 32.54 342 258 P \%
5351.76 40.63 -13.37 54 32.72 32.22 8.23 32.54 342 258 A \%
5069.94 48.26 -25.74 74 40.92 31.88 7.99 32.53 101 287 P H
5138.06 41.23 -12.77 54 33.87 31.96 7.94 32.54 101 287 A H
* 5310 102.51 - - 94.69 32.18 8.18 32.54 101 287 P H
* 5310 93.97 - - 86.15 32.18 8.18 32.54 101 287 A H
802.11n 5359.44 49.99 -24.01 74 42.08 32.22 8.23 32.54 101 287 P H
HT40 5351.52 45.28 -8.72 54 37.37 32.22 8.23 32.54 101 287 A H
CH 62 5065.78 48.56 -25.44 74 41.22 31.88 7.99 32.53 329 256 P \%
5310MHz 5144.3 40 -14 54 32.62 | 31.98 794 | 3254 | 329 | 256 | A |V
* 5310 98.11 - - 90.29 32.18 8.18 32.54 329 256 P \%
* 5310 90.34 - - 82.52 32.18 8.18 32.54 329 256 A \%
5352.24 51.13 -22.87 74 43.22 32.22 8.23 32.54 329 256 P \%
5350.08 44.14 -9.86 54 36.23 32.22 8.23 32.54 329 256 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-110f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10540 43.42 -30.58 74 535 39.93 12.08 62.09 100 0 P H
15810 42.07 -31.93 74 51.25 37.6 14.83 61.61 100 0 P H
802.11n H
HT40 H
CH54 10540 44.21 -29.79 74 54.29 39.93 12.08 62.09 100 0 P \%
5270MHz 15810 4133 |-32.67 74 50.51 37.6 14.83 | 61.61 | 100 0 P |V
\%
\%
10620 43.67 -30.33 74 53.64 40 12.11 62.08 100 0 P H
15930 40.66 -33.34 74 49.93 37.41 14.86 61.54 100 0 P H
802.11n H
HT40 H
CH 62 10620 43.72 -30.28 74 53.69 40 12.11 62.08 100 0 P \%
5310MHz 15930 40.5 -335 74 49.77 | 37.41 | 14.86 | 61.54 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-120f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5081.38 48.52 -25.48 74 41.16 31.9 7.99 32.53 | 100 | 290 P H
5038.74 42.36 -11.64 54 35.01 31.86 8.02 32.53 100 290 A H
* 5290 99.24 - - 91.46 32.14 8.18 32.54 | 100 | 290 P H
* 5290 93.49 - - 85.71 32.14 8.18 32.54 | 100 | 290 A | H
802.11ac 5350.8 52.95 |-21.05 74 4504 | 32.22 823 | 3254 | 100 | 290 | P | H
VHT80 5357.52 47.78 -6.22 54 39.87 32.22 8.23 32.54 | 100 | 290 A | H
CH 58 5059.8 49.79 -24.21 74 42.45 31.88 7.99 32.53 339 257 P \%
5290MHz 5128.18 41.3 -12.7 54 33.94 | 31.96 794 | 3254 | 339 | 257 | A |V
* 5290 94.8 - - 87.02 32.14 8.18 32.54 339 257 P \%
* 5290 89.12 - - 81.34 32.14 8.18 32.54 339 257 A \%
5359.44 50.31 |-23.69 74 42.4 32.22 8.23 3254 | 339 | 257 P |V
5353.92 45.61 -8.39 54 37.7 32.22 8.23 32.54 339 257 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number :A3-130f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10580 42.95 -31.05 74 52.96 39.97 12.1 62.08 100 0 P H
15870 40.27 -33.73 74 49.51 37.49 1484 | 61.57 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 43.1 -30.9 74 53.11 39.97 12.1 62.08 100 0 P \%
5290MHz 15870 41.16 | -32.84 74 50.4 37.49 | 14.84 | 61.57 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number :A3-140f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5451.28 50.17 -23.83 74 42.09 32.34 8.29 32.55 100 296 P H
5470 44.46 -9.54 54 36.36 32.36 8.29 32.55 100 296 A H
* 5500 104.26 - - 96.12 324 8.29 32.55 100 296 P H
* 5500 97.35 - - 89.21 324 8.29 32.55 100 296 A H
802.11n H
HT20 H
CH 100 5463.44 50.47 -23.53 74 42.37 32.36 8.29 32.55 306 243 P \%
5500MHz 5468.08 4311 | -10.89 54 35.01 | 32.36 829 | 3255 | 306 | 243 | A | V
* 5500 102.78 - - 94.64 32.4 8.29 32.55 306 243 P \%
* 5500 94.74 - - 86.6 32.4 8.29 32.55 306 243 A \%
\%
\%
5449.84 48.43 -25.57 74 40.35 32.34 8.29 32.55 102 301 P H
5469.28 40.83 -13.17 54 32.73 32.36 8.29 32.55 102 301 A H
* 5580 105.46 - - 97.41 32.44 8.2 32.59 102 301 P H
* 5580 97.67 - - 89.62 32.44 8.2 32.59 102 301 A H
802.11n 5756.075 48.26 -25.74 74 40.03 32.56 8.33 32.66 102 301 P H
HT20 5737 40.29 -13.71 54 32.07 32.54 8.33 32.65 102 301 A H
CH 116 5447.44 47.54 -26.46 74 39.46 32.34 8.29 32.55 314 251 P \%
5580MHz 5469.04 39.94 | -14.06 54 31.84 | 3236 829 | 3255 | 314 | 251 | A | V
* 5580 102.75 - - 94.7 32.44 8.2 32.59 314 251 P \%
* 5580 94.03 - - 85.98 32.44 8.2 32.59 314 251 A \%
5743.475 49.04 -24.96 74 40.82 32.54 8.33 32.65 314 251 P \%
5739.275 39.58 -14.42 54 31.36 32.54 8.33 32.65 314 251 A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number 1 A3-150f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

* 5700 105.19 - - 97.01 32.51 8.3 32.63 | 100 | 302 P H
* 5700 97.49 - - 89.31 3251 8.3 32.63 100 302 A H
5725.24 53.49 |-20.51 74 45.27 32.53 8.33 32.64 | 100 | 302 P H
5725 45.18 -8.82 54 36.96 32.53 8.33 32.64 100 302 A H
802.11n H
HT20 H
CH 140 * 5700 102.92 - - 94.74 3251 8.3 32.63 315 255 P \%
5700MHz |« 5700 94.19 - - 86.01 | 3251 8.3 3263 | 315 | 255 | A |V
5738.76 50.42 -23.58 74 42.2 32.54 8.33 32.65 315 255 P \%
5725.24 41.63 -12.37 54 3341 32.53 8.33 32.64 315 255 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number : A3-160of 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11000 42.92 |-31.08 74 52.32 40.3 12.3 62 100 0 P | H
16500 43.2 -30.8 74 51.17 38.8 15.23 62 100 0 P | H
802.11n H
HT20 H
CH 100 11000 4417 | -29.83 74 53.57 40.3 12.3 62 100 0 P |V
5500MHz 16500 4252 | -31.48 74 50.49 38.8 15.23 62 100 0 P |V
Y
Y
11160 43.94 | -30.06 74 53.32 40.2 12.39 | 61.97 | 100 0 P | H
16740 44.08 |-29.92 74 50.97 | 39.57 15.3 | 61.76 | 100 0 P | H
802.11n H
HT20 H
CH 116 11160 43.19 |-30.81 74 52.57 40.2 12.39 | 61.97 | 100 0 P |V
5580MHz 16740 43.26 | -30.74 74 50.15 39.57 15.3 | 61.76 | 100 0 P |V
\Y
\Y
11400 43.47 |-30.53 74 52.8 40.06 | 12.53 | 61.92 | 100 0 P | H
17100 4416 |-29.84 74 49.44 | 40.68 | 15.48 | 61.44 | 100 0 P | H
802.11n H
HT20 H
CH 140 11400 43.6 -30.4 74 52.93 | 40.06 | 1253 | 61.92 | 100 0 P |V
5700MHz 17100 4379 |-30.21 74 49.07 40.68 | 15.48 | 61.44 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number :A3-170of 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
5468.08 51.4 -22.6 74 43.3 32.36 8.29 32.55 100 303 P H
5470 46.06 -7.94 54 37.96 32.36 8.29 32.55 100 303 A H
* 5510 102.54 - - 94.41 324 8.29 32.56 100 303 P H
* 5510 94.25 - - 86.12 324 8.29 32.56 100 303 A H
802.11n 5757.475 47.95 -26.05 74 39.72 32.56 8.33 32.66 100 303 P H
HT40 5748.55 40.3 -13.7 54 32.08 32.54 8.33 32.65 100 303 A H
CH 102 5464.24 50.9 -23.1 74 42.8 32.36 8.29 32.55 357 249 P \%
5510MHz 5468.32 44.37 -9.63 54 36.27 | 32.36 829 | 3255 | 357 | 249 | A |V
* 5510 97.39 - - 89.26 32.4 8.29 32.56 357 249 P \%
* 5510 91.44 - - 83.31 324 8.29 32.56 357 249 A \%
5760.1 46.61 -27.39 74 38.38 32.56 8.33 32.66 357 249 P \%
5761.675 39.57 -14.43 54 31.32 32.56 8.35 32.66 357 249 A \%
5464.72 49.76 -24.24 74 41.66 32.36 8.29 32.55 100 300 P H
5465.44 41.7 -12.3 54 33.6 32.36 8.29 32.55 100 300 A H
* 5550 102.91 - - 94.81 32.43 8.24 32.57 100 300 P H
* 5550 94.67 - - 86.57 32.43 8.24 32.57 100 300 A H
802.11n 5739.8 47.65 -26.35 74 39.43 32.54 8.33 32.65 100 300 P H
HT40 5726.675 39.87 -14.13 54 31.65 32.53 8.33 32.64 100 300 A H
CH 110 5383.84 48.54 -25.46 74 40.54 32.26 8.29 32.55 354 252 P \%
5550MHz 5464.72 40.88 | -13.12 54 32.78 | 32.36 829 | 3255 | 354 | 252 | A | V
* 5550 97.22 - - 89.12 32.43 8.24 32.57 354 252 P \%
* 5550 91.62 - - 83.52 32.43 8.24 32.57 354 252 A \%
5758.7 47.42 -26.58 74 39.19 32.56 8.33 32.66 354 252 P \%
5727.9 39.76 -14.24 54 31.54 32.53 8.33 32.64 354 252 A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number : A3-180f 31
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Report No. : FR6N0303-01D

5431.12 49.05 | -24.95 74 40.99 32.32 8.29 32.55 | 100 | 300 P H
53524 40.23 -13.77 54 32.32 32.22 8.23 32.54 100 300 A H
* 5670 102.47 - - 94.32 325 8.27 32.62 | 100 | 300 P H
* 5670 95.04 - - 86.89 325 8.27 32.62 100 300 A H
802.11n 5739.8 51.65 |-22.35 74 43.43 32.54 8.33 32.65 | 100 | 300 P H
HT40 5725.45 43.73 -10.27 54 35.51 32.53 8.33 32.64 100 300 A H
CH 134 5459.68 47.25 -26.75 74 39.17 32.34 8.29 32.55 364 270 P \%
5670MHz 5357.2 39.39 | -14.61 54 31.48 | 3222 823 | 3254 | 364 | 270 | A |V
* 5670 97.41 - - 89.26 325 8.27 32.62 364 270 P \%
* 5670 90.6 - - 82.45 325 8.27 32.62 | 364 | 270 AV
5753.975 48.77 -25.23 74 40.53 32.56 8.33 32.65 | 364 | 270 P |V
5726.85 41.42 -12.58 54 33.2 32.53 8.33 32.64 | 364 | 270 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11020 42.6 -31.4 74 52.01 | 40.29 12.3 62 100 0 P | H
16530 43.58 | -30.42 74 51.4 38.91 | 15.24 | 61.97 | 100 0 P | H
802.11n H
HT40 H
CH 102 11020 42.83 |-31.17 74 52.24 | 40.29 12.3 62 100 0 P |V
5510MHz 16530 4135 |-32.65 74 49.17 | 3891 | 15.24 | 61.97 | 100 0 P |V
Y
Y
11100 42.42 | -31.58 74 51.81 | 4024 | 12.35 | 61.98 | 100 0 P | H
16650 43.02 |-30.98 74 50.28 39.3 15.28 | 61.84 | 100 0 P | H
802.11n H
HT40 H
CH 110 11100 42.62 |-31.38 74 52.01 | 4024 | 12.35 | 61.98 | 100 0 P |V
5550MHz 16650 41.37 |-32.63 74 48.63 39.3 15.28 | 61.84 | 100 0 P |V
\Y
\Y
11340 41.97 |-32.03 74 51.31 40.1 12.49 | 61.93 | 100 0 P | H
17010 43.27 |-30.73 74 48.92 | 40.45 | 15.39 | 61.49 | 100 0 P | H
802.11n H
HT40 H
CH 134 11340 42.14 | -31.86 74 51.48 40.1 12.49 | 61.93 | 100 0 P |V
5670MHz 17010 43.7 -30.3 74 49.35 40.45 | 15.39 | 61.49 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number : A3-200f 31




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5460.64 52.93 |-21.07 74 44.85 32.34 8.29 32.55 | 100 | 300 P H
5464.96 47.22 -6.78 54 39.12 32.36 8.29 32.55 100 300 A H
* 5530 99.97 - - 91.89 32.41 8.24 32.57 | 100 | 300 P H
* 5530 92.65 - - 84.57 32.41 8.24 32.57 | 100 | 300 A | H
802.11ac 5761.675 48.2 -25.8 74 39.95 32.56 8.35 32.66 | 100 | 300 P H
VHT80 5742.775 41.11 -12.89 54 32.89 32.54 8.33 32.65 | 100 | 300 A | H
CH 106 5467.84 51.31 -22.69 74 43.21 32.36 8.29 32.55 350 255 P \%
5530MHz 5468.08 45.73 | -8.27 54 37.63 | 32.36 829 | 3255 | 350 | 255 | A | V
* 5530 95.32 - - 87.24 3241 8.24 32.57 350 255 P \%
* 5530 88.86 - - 80.78 32.41 8.24 32.57 | 350 | 255 AV
5752.925 47.61 | -26.39 74 39.37 32.56 8.33 32.65 | 350 | 255 P |V
5752.225 40.86 | -13.14 54 32.62 32.56 8.33 32.65 | 350 | 255 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11060 43.19 -30.81 74 52.6 40.26 12.32 | 61.99 | 100 0 P H
16590 43.29 -30.71 74 50.86 39.08 15.26 | 61.91 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 42.65 -31.35 74 52.06 40.26 12.32 | 61.99 | 100 0 P \Y
5530MHz 16590 413 -32.7 74 48.87 | 39.08 | 15.26 | 61.91 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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Band 3 - Straddle Channel

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5720 106.47 - - 98.28 32.53 8.3 32.64 | 100 | 301 P H
* 5720 99.32 - - 91.13 32.53 8.3 32.64 100 301 A H
H
H
802.11n H
HT20 H
CH 144 * 5720 103.03 - - 94.84 32.53 8.3 32.64 | 338 | 282 P |V
5720MHz | * 5720 94.9 - - 86.71 | 32.53 8.3 3264 | 338 | 282 | A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 44.84 -29.16 74 54.15 40.04 12.56 61.91 100 0 P H
17160 44.36 -29.64 74 49.32 40.87 15.57 61.4 100 0 P H
802.11n H
HT20 H
CH 144 11440 43.46 -30.54 74 52.77 40.04 12.56 61.91 100 0 P \%
5720MHz 17160 43.37 |-30.63 74 48.33 | 40.87 | 1557 | 61.4 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5710 102.27 - - 94.09 32.52 8.3 32.64 | 100 | 299 P H
* 5710 95.02 - - 86.84 32.52 8.3 32.64 100 299 A H
H
H
802.11n H
HT40 H
CH 142 * 5710 97.92 - - 89.74 32.52 8.3 32.64 358 271 P \%
5710MHz | =+ 5710 90.31 - - 82.13 | 32.52 8.3 3264 | 358 | 271 | A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

SPORTON INTERNATIONAL INC.
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FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11420 42.77 -31.23 74 52.11 40.05 12.53 | 61.92 | 100 0 P H
17130 43.63 -30.37 74 48.76 40.77 15.52 | 61.42 | 100 0 P H
802.11n H
HT40 H
CH 142 11420 43.4 -30.6 74 52.74 40.05 1253 | 61.92 | 100 0 P \Y
5710MHz 17130 42.05 |-31.95 74 47.18 | 40.77 | 1552 | 61.42 | 100 0 P |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
Page Number 1 A3-260f 31
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Report No. : FR6N0303-01D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5690 99.76 - - 91.58 32.51 8.3 32.63 | 100 | 300 P H
5690 93.88 - - 85.7 3251 8.3 32.63 100 300 A H
H
H
802.11ac H
VHT80 H
CH 138 5690 95.31 - - 87.13 32,51 8.3 32.63 | 350 | 253 P |V
5690MHz 5690 88.8 - - 80.62 32.51 8.3 32.63 | 350 | 253 A |V
\%
\%
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - Straddle Channel

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11380 43.05 -30.95 74 52.39 40.07 1251 | 61.92 100 0 P H
17070 41.76 -32.24 74 47.2 40.59 1543 | 61.46 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 42.41 -31.59 74 51.75 40.07 1251 | 61.92 100 0 P \%
5690MHz 17070 41.24 | -32.76 74 46.68 4059 | 15.43 | 61.46 | 100 0 P |V
\%
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.62 22.97 -17.03 40 30.09 24.98 0.65 32.75 - - P H
130.17 18.56 -24.94 43.5 31.99 18 1.33 32.76 - - P H
199.83 23.37 -20.13 435 38.64 16 1.48 32.75 - - P H
762 28.57 -17.43 46 30.99 27.6 291 32.93 - - P H
850.2 29.96 -16.04 46 30.7 28.7 3.16 32.6 - - P H
943.3 30.93 -15.07 46 29.62 29.85 3.29 31.83 | 100 0 P H
H
H
H
H
H
802.11ac
H
VHT80
39.72 26.06| -13.94 40 37.66 20.5 0.65 32.75 - - P \Y
LF
50.25 27.32 -12.68 40 43.93 15.2 0.93 32.74 | 100 0 P \Y,
95.88 25.84 -17.66 435 41.59 15.88 1.14 32.77 - - P \Y
787.9 29.01 -16.99 46 31.15 27.8 2.97 3291 - - P \Y
890.1 30.48 -15.52 46 30.93 28.7 3.2 32.35 - - P \Y,
946.1 30.73 -15.27 46 29.33 29.9 3.29 31.79 - - P \Y
\Y,
\Y
\%
\%
\Y
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number :A3-290f 31
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
FAX : 886-3-328-4978 Page Number : A3-300f 31




SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBpV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1+2
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Appendix B. Radiated Spurious Emission
Temperature : 21~23°C
Test Engineer :  |Tsung Lee, Stan Hsieh, and Kyle Chuang
Relative Humidity : 45~49%
Note symbol
-L Low channel location
-R High channel location
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1
FAX : 886-3-328-4978 Page Number :Bl-1o0of7
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.+ FR6N0303-01D

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

Date: 2016-12.02

Date: 2016-12.02

130

10|

e
e n
1 WWWM/ e
’ e i . mMWwMWWM
% %
1 1w
T N ) o0 o0 o o0, o o0, Taw
Frequency (MHz) Frequency (MHz)
Site 2 03CH10-HY Site 2 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 142 Mode 142
112375 112375

Date: 2016-12.02

.
50| WJAJ

00 5030 5050 5070. 5090. 510. 5130 5150 5170. 5190 5210. 5230. 5260
Frequency (MHz)

Site :03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. project -6N0303-01 Left blank
Mode 142
112375

SPORTON INTERNATIONAL INC.
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FAX : 886-3-328-4978 Page Number

Ant.1
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SPORTON LAB.

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

Date: 2016-12.02

10| |

%0 S e,
penk B 74
7
|
¥

5 gRiT e

220 5250 5270, 5290 5310, 5330. 5350 5370. 5390, 5410 5430. EC)
Frequency (MHz)
Site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak oo Len03.01 Left blank
Mode 142
112375

Date: 2016-12.02

70 t
AVG_BE_54/
50 M«.M

220 5250 5270. 5290, 5310, 5330. 5350 5370, 5390, 5410, 5430, 5460
Frequency (MHz)

Site +03CHI0-HY

Condition : AVG6_BE_54 3m HORN 9120D-HF HORIZONTAL
REVELOOD 000Kt VOWAS QODKIZ SW Ao
Detector : Peak
Avg. Projecr 1€N030301 Left blank
Mode 142
112375

SPORTON INTERNATIONAL INC.
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Vertical Fundamental

Date: 2016-12.02 Date: 2016-12-02
130 130)
10| 10|
9) 0|
PEAK 74|
70 70

‘ s
* e —rv i = T ke
¥ T ¥ i Ui M)WM
- “
“ o
Peavens i ety
site oscHIOHY site -oscHi0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
ROWLIO00000KH2 VEW:A000000KHz SWT-Auto RBWLIO00000KH e VOW:3000000KHz SWT:Auto
P k Detector :Peak Detector :Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 142 Mode 142
112375 112375

Date: 2016-12.02

50
30
10
00 5030 5050. 5070. 5090, 5110. 5130 5150 5170. 5190 5210. 5230, 5260
Frequency (MHz)
Site +03CHI0-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

REVELOOD000Kt 7 VDWAS QODKIz SWTiao
Detector : Peak
Avg. Projecr 1€N030301 Left blank
Mode 142
112375

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.1
FAX : 886-3-328-4978 Page Number :Bl-40f7



e% FCC RF Test Report Report No. : FR6N0303-01D

SPORTON LAB.

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Vertical Fundamental

Date: 2016-12.02

130
o)
o A e
PEAK BE 74
7
1
50
bl
30
10
720 250, 5270, 5290, 5310 5330 530 5370, 5390, 5410 530, 5460
Frequency (M)
site $03CHIO-HY

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak Projec 16N030301 Left blank
Mode 142
112375

Date: 2016-12.02

70 t
AVG_BE_54/
b1 | [acees
50
e

R P AU

220 5250 5270. 5290, 5310, 5330. 5350 5370, 5390, 5410, 5430, 5460
Frequency (MHz)
Site +03CHI0-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

EBV000 000K VoS D2 SUrT At

Avg. o™ Lenoaoson Left blank
de :

Hode H ‘1'22.375

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant.1
:Bl-50f7



saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 - 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

Vertical

Peak

Avg.

Date: 2016-12.02

PEAK_T74)

AVG_54.

Site
Condition
Detector
Project
Mode

1000 4000.6000.8000.

: PEAK_74 3m HORN 9120D-HF HORTZONTAL

32000. 36000, 40000

Date: 2016-12.02

PEAK_74]

AVG_54)

12000, 16000 20000. 24000

Frequency (MHz)

: PEAK_74 3m HORN 9120D-HF VERTICAL

32000, 36000 40000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.1
:Bl-60f7




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHT80 LF

Horizontal

Vertical

QP/
Peak

Date: 2016-12.02

s | s

.
WMMW WT
T T

0 100,

Site
Condition
Detector
Project
Mode

200, 300 400, 500, 60
Frequency (MHz)
:03CHI0-HY

QP 3m BI-LOG 6111D-LF HORIZONTAL

< Peak
:6N0303-01
71

Date: 2016-12.02

ap|

W

3
100,

) e
10
W w0 4w,

500. 600 700,
Frequency (MHz)

Site :03CHI0-HY

Condition : QP 3m BI-LOG 6111D-LF VERTICAL
Detector +Peak

Project :6N0303-01

Mode 71

6
-
800, 900, 1000

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.1
:Bl-70f7




s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

2 Horizontal Fundamental

Date: 2016.11.28 Date: 2016.11.28
130 130
o) 10l T
%0 o)
PEAK 74
7 7
\ VG 54,
50 50 |
s
30 30
10 10
00 5030 5050 5070. 5090, 5110 5130 5150 5170, 5190, 5210, 6230, 5260 900 2000, 3000 000, 5000 5000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHIO-HY site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector Peak Detector  Peak
Project +6N0303-01 Project : 6N0303-01
Mode 2 Mode 2

Date: 2016-11-28

9
70

50| — L__

Frequency (MHz)
Site +03CHIO-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
REWEIO00 000K VEWA0010KHz SWT-Auto
Detector : Peak
Avg. ot eNoa03.01 Left blank
:2

Mode

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-10f133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

[ P
1 1
" "
;
w o
peak 74
u u
s
= =
g ot Bt e M’”‘MWWM
| s
| w
1 1
T ) 65 ey 0 ey o 700
Sesvony ity Frequoncy (e
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :2 Mode :2
bat: 2161428
1
o
o
o
=
(I A
=
|
oSS ST e Wi S RS ST RS B T

Avg.

Frequency (MHz)
Site :03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector :Peak

Project :6N0303-01

Mode 2

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-20f133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

2 Horizontal Fundamental

Date: 20161128

Date: 2016-11-28

130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
50| 50/ = |
it A ANA B s mwmmmmw““"“ et MMM
frdsant
30 30
10 10
00 5050 5050 5070. 50%0. 5110 5150 5150, 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode i2 Mode 2

Date: 2016-11-28

00 5030 5050 5070. 5090. 5110. 5130 5150 5170, 5180 5210. 5230, 5260
Frequency (MHz)

Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant.2
1 B2-30f133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

2 Horizontal Fundamental
”
n
= vl g i i A sty
«
"
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode :2
»
n
.
- ;
.
"
.
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Left blank
Mode :2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-40f133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

Laghgrihisd
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :2 Mode :2

Date: 2016-11-28

00 5030 5050 5070. 5090. 5110. 5130 5150 5170. 5180 5210. 5230. 5260
Frequency (MHz)

Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-50f133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical

Fundamental

Date: 2016-11-28

4
5 R T T N AR AT "
¢ Ty

|PEAK_BE 74
Hrvs

i

5430, 5460

Frequency (MHz)

220 5250 5270. 5290 5310, 5330. 5350 5370, 5390, 5410,

Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector H
Peak Project :6N0303-01 Left blank
Mode i2
Date: 2016.11.28
130
o)
%
70
AVG_BE_ 54
50
1
30
10
720 250, 5270, 5290, 530, 5330 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-60f133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

Date: 20161126

Date: 2016-11-26

130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
50] 1 - 50/
Sl PRI ETRTe R e B
——
30 30
10 10
00 5030 5050 5070. 50%0. 5110 5150 5150, 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :3 Mode :3
Date: 2016.11.26

130

o)
%
70
50
30
10

Avg.

00 5030 5050 5070. 5090. 5110. 5130 5150 5170, 5180 5210. 5230, 5260

Site
Condition

:03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

Frequency (MHz)

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector
Project
Mode

< Peak
:6N0303-01
i3

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-70f133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

2 Horizontal Fundamental

Date: 20161126

| |PEAK_BE 74
70
50 b,

A Ao Al n

220 5250 6270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Peak Project :6N0303-01 Left blank
Mode i3

Date: 2016-11-26

AVG_BE_54/

720 250, 5270, 5290, 530, 5330 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode :3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-80f133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Date: 20164125 Date: 20161125
130 130
110 110
50 o
pEAK 74
£ m
AvG 54
e . it g " * ISP el
! 1 ' | e
20 20
10 10
5030, 5050 5070, 5090, 0. 51305150 5170, 5190, 5210 5230 5200 000 7000 5000 00, 5000 5000 7000
Frequency (MH2) Frequency (MHz)
site £03CHI0-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peal Detector : Peak
eal Project :6N0303-01 Project :6N0303-01
Mode i3 Mode 3
Date: 20164126
130
110
a0
£
50
1
30
10
G0 5030 505 5070, 5080, 0. 51305150 5170 5190 5210 5230 5280
Frequency (MH2)
site £03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project :6N0303-01 Left blank
Mode i3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-90f 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R
2 Vertical Fundamental
”
n
.
el ¥ vl ot aong
«
"
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak o onosozon Left blank
Mode i3
»
n
.
A
.
"
.
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. o orsoson Left blank
Mode i3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-100f 133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal Fundamental

Date: 2016-11-28

Date: 2016-11-28

PEAK_74]

* WWWMWW,WMWMWW'M Wt 50
Frequency (MHz) Frequency (MHz)
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWLIO00000KH2 VEW:A000000KHz SWT-Auto RBWLIO00000K 2 VOW:3000000K1Hz SWT Auto
Peak Detector :Peak Detector :Peak
paees onososon pajeer ionosos01
Mode 211 Mode 11
o
.
B
R
“
"
Frequency (MHz)
Site :03CH10-HY
Condition : AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
REWEIO00 000K 2 VEWA0010KHz SWT-Auto
Detector : Peak
Avg. ot enoa03.01 Left blank
Mode 11

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-110f 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK 74
70 70|
, AVG 54,
50| n oA o v i 50| 3
I Pty s
30 30
10 10
00 5030 5050 5070. 50%0. 5110 5150 5150, 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode i1 Mode i1
Date: 2016.11.28
130
o)
%
70
50
A S A N A — |
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210. 6230. 5260
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg . Project :6N0303-01 Left blank
Mode 21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-120f 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK 74
70 70|
AVG 54,
50 50
AN o S ettt ST
30 30
10 10
00 5050 5050 5070. 5090, 5110 5150 5150 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode i12 Mode :12
Date: 2016.11.28
130
o)
%
70
50
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210. 6230. 5260
Frequency (Hz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-13 of 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

2 Horizontal

Fundamental

Date: 2016-11-28

en o 74
i w

o

e o

“

N

SRS e
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Peak Project :6N0303-01 Left blank
Mode i12
Date: 2016.11.28
130
o)
%0
70
AVG_BE_ 54
50
30
10
720 250, 5270, 5290, 5310, 5930 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-140f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

Date: 2016-11.28 Date: 2016-11.28
130) 130)
110 110
% 9|
PEAK 74
70| 70|
e VG 54
50 50 —
O MNMWWWM kA
30 30
10 10
00 5030 5050, 5070. 5090 510 5130, 5150 5170 5i%0. 5210, 5230 5260 000 7000 5000, 000 5000. 000, 7000
Frequency (Hz) Frequency (HHz)
Site :03CHI0-HY Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peak Detector < Peak
ea Project :6N0303-01 Project : 6N0303-01
Mode 12 Mode 12

Date: 2016-11-28

| e N

00 5030 5050 5070. 5090. 5110. 5130 5150 5170. 5180 5210. 5230. 5260
Frequency (MHz)

Site :03CHI0-HY

Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-150f 133



SPORTON LAB.

FCC RF Test Report Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

Vertical Fundamental

Date: 2016-11-28

[PEAK BE 74
70
50 ok
o Morbiscby Rt
30
10
720 5250, 5270, 5290, 5310 5930 530 6370, 5390, 5410 5430, 5480
Frequency (MHz)
Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode i12
Date: 2016.11.28
130
o)
%0
70
AVG_BE_ 54
50
1
30
10
720 250, 5270, 5290, 5310, 5930 5350 5370, 5390, 5410 5430 0
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 12

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-16 0of 133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

2 Horizontal Fundamental

Date: 20161128

Date: 2016-11-28

130 130
10 110
o0 %0
peAK 74
7 7
A6 54
50) v o 50/
i p g il [
20 2
10 10
0 5030, S0s0. 5070, 5080 510, 51305150 G70. 5190, 620 520 5280 00 7000 5000, J000 E w000 7000
Frequency (MH2) Frequency (Hz)
site < 03CHIO-HY site < 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peak Detector :Peak
eal Project :6N0303-01 Project :6N0303-01
Mode 13 Mode 13

Date: 2016-11-28

00 5030 5050 5070. 5090. 5110. 5130 5150 5170, 5180 5210. 5230. 5260
Frequency (MHz)

Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 113

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant.2
1 B2-17 of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

Horizontal Fundamental

Peak

Date: 2016-11-28

peax 8g 74
£
o
il e "
20
10
770 G250 5270 5290 5310 530 5350 G705, 410 5. 540
Frequency (MHz)
site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Project :6N0303-01 Left blank
Mode 13

Avg.

Date: 2016-11-28

90—
70

AVG_BE_54/
50
1
30
10
220 5250 5270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector :Peak
Project :6N0303-01 Left blank
Mode 13

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-180f 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
50 - 50
i At sttty et gt bebpoln
[
30 30
10 10
00 5050 5050 5070. 50%0. 5110 5150 5150, 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 113 Mode 213
Date: 2016.11.28
130
o)
%
70
50
1
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210. 6230. 5260
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg . Project :6N0303-01 Left blank
Mode 113

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-19 of 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

2 Vertical Fundamental
w
n
50 VNl Tk v,
w
|

Site :03CHI0-HY

Frequency (MHz)

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Peak Project :6N0303-01 Left blank
Mode 13

Date: 2016-11-28

AVG_BE_54/

720 250, 5270, 5290, 530, 5330 530 5370, 5390. 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank

Mode 13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-200f 133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Horizontal Fundamental

Peak

Date: 2016-11-28

Date: 2016-11-28

130 130
o) 10l
%0 o)
PEAK 74
7 7
VG 54,
50l WWWWWMNMWW 50l R ———
MWW,"MMWMWW
30 30
10 10
00 5030 5050 5070. 5090, 5110 5130 5150 5170, 5190, 5210, 6230, 5260 900 2000, 3000 000, 5000 5000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHIO-HY site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector  Peak
Project +6N0303-01 Project : 6N0303-01
Mode s21 Mode s21

Avg.

Date: 2016-11-28

i J/ﬂ

(A S O s ]

Frequency (MHz)
Site : 03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBWAO000KHZ VBWE 000132 SWTAGTD
Detector : Peak
project - eno303.01 Left blank

Mode 21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant.2
1 B2-210f133




s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

2 Horizontal Fundamental

Date: 2016-11-28

|PEAK_BE 74

50| Mwmﬂwi Y by Il
f g iy el

220 5250 6270. 5200 5310, 5330 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak o onosonon Left blank
Mode 21

Date: 2016-11-28

AV B 54

som“"\

30

10

720 Sas0. 5210, 6290 G310 530 B30 5370 5390, G410, 430 5Ae0

Frequency (Hz)

site : 03CH10-HY
Condition : AV6_BE_54 3m HORN 91200-HF HORIZONTAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Avg. o onososon Left blank

Mode 21

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 B2-220f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

Date: 2016-11.28 Date: 2016-11.28
130) 130)
1o 10
%0 9|
PEAK 74,
) 7|
AVG 54
s s 50| sttt
bl b e o | ——
[
30 30
10 10
00 5030 5050, 5070. 5090, 5110 5130, 5150 5170 5190, 5210, 5230 5260 000 2000 3000, 000 5000. 5000, 7000
Frequency (MHz) Frequency (HHz)
site :03CH10-HY site :03CHI10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector :Peak Detector :Peak
eal Project :6N0303-01 Project :6N0303-01
Mode :21 Mode 221

Date: 2016-11-28

50
M.M
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210. 6230. 5260
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode s21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 B2-230f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

2 Vertical Fundamental
”
n
o i A S TS TP R Y "
«
"

Frequency (MHz)

Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector H
Peak Project :6N0303-01 Left blank
Mode s21
Date: 2016.11.28
130
o)
%
70
AVG_BE_ 54
50
"
30
10
720 250, 5270, 5290, 530, 5330 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode s21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-240f 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Horizontal

Fundamental

Date: 20161128

Date: 2016-11-28

130

10|

w o
peak 74
u u
.
= =
obtorhoind by i i oAb
i
| w
1 1
T ) 65 ey 0 ey o 700
Sesvony Frequoncy (e
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 122 Mode 122
bat: 2161428
1
o
o
o
=
.
=
|
T Y
et iy
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project $6N0303-01 Left blank
Mode 122

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2 -250f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

2 Horizontal Fundamental
B
n
|
50| I b WYY "
«
"

220

Frequency (MHz)

Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode i22
Date: 2016.11.28
130
o)
%0
70
AVG_BE_ 54
50
e 1
30
10
720 250, 5270, 5290, 530, 5330 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode i22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-260f 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
1
%0 %)
PEAK 74
70 70|
AVG 54,
] ‘ ‘ g mM
w . ) f
30 30
10 10
00 5030 5050 5070. 50%0. 5110 5150 5150 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 22 Mode i22
Date: 2016.11.28
130
o)
%
70
50
1
30
10

Avg.

Site
Condition

Detector
Project
Mode

00 5030 5050 5070. 5090. 5110. 5130. 5150 5170 5180 5210. 5230. 5260

Frequency (MHz)

:03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

< Peak
:6N0303-01
122

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-270f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

2 Vertical Fundamental
”
n
9
PG Y TP
«
"
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode 122

Avg.

Date: 2016-11-28

H

AVG_BE_54/
50 N\M
30
10
220 5250 5270, 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector :Peak
Project :6N0303-01 Left blank
Mode 122

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-280f 133



saronas. FCC RF Test Report

Report No.

: FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Peak

Date: 2016-11-20

P T 1
:m
|

“ IWWWM\M

Frequency (MHz)

Site +03CHI0-HY

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project +6N0303-01

Mode 29

00 5030 5050. 5070. 5090, 510. 5130. 5150, 5170. 5190 5210, 5230, 5260

Date: 2016-11-20

PEAK_74]

= s
WW WW"'W e
«
w
R e . s o 0
Frequency (MHz)
site o3cHI0-+y
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :6N0303-01
Mode

Avg.

Date: 2016-11-20

9
70
50

00 5030 5050. 5070, 5090, 5110. 5130. 5
Frequency (MHz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

Project :6N0303-01

Mode 29

. 5170 5190, 5210, 5230. 5260

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-290f 133




s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

2 Horizontal Fundamental

Date: 2016-11-29

90 |
| |PEAK_BE 74
70

FRE n At

220 5250 6270. 5200 5310, 5330 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Detector - peak Left blank

Project :6N0303-01
Mode 29
Date: 2016-11-29
130
10|
9)
70
AVG_BE_54/
50
1
30
10
220 5250 5270, 5200 5310, 5330 5350 5370, 5390. 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Avg. o onososon Left blank

Mode 29

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-30 of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

2 Vertical Fundamental

Date: 2016-11-29 Date: 2016-11-29

130

10|

9] WM/‘WM 0|
1 1 1 1 il 1 il 1 PEAK 74

70| 70|
\ VG 54
50 A Le————

O I

00 5030 5050 5070. 5090. 510. 5130 5150 5170. 5190 5210. 5230. 5260 000 2000, 3000, 4000, 5000. 5000, 7000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P e ak Detector :Peak Detector :Peak
Project :6N0303-01 Project :6N0303-01
Mode 29 Mode 29

Date: 2016-11-29

BRBSE

00 5030 5050, 5070. 5090, 5110 5130, 5150 5170 5190, 5210, 5230 5260
Frequency (HHz)
site :03CHI10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Avg. o onososon Left blank

Mode 29

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-310f133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Date: 2016-11-29

oo |
| leeaceiza

7

50 M

I T At

220

Site
Condition

Peak roer”

Mode

5250. 5270 5290, 5310. 5330. 5350 5370. 5390. 5410, 5430 5460
Frequency (MHz)
:03CHI0-HY
: PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

 Peal
:6N0303-01
29

Left blank

Date: 2016-11-29

70
AVG_BE_54/
50

S =

e 1

220 5250 5270. 5200 5310, 5330 5350 5370. 5390, 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
AV Detector :Peak
g . Project :6N0303-01
Mode 29

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-320f 133



saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH36 5180MHz
2 Horizontal Vertical
T e o e 0w e T e e e e e e

Peak Eugr:lcr'\:: : PEAK_74 3m HORN 9120D-HF HORIZONTAL PEAK_74 3m HORN 9120D-HF VERTICAL

;::ézcr :TNGZDJQI
Avg.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-330f 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Date: 2016.11.30 Date: 2016.11.30

o) o)

% %0
PEAK 74 PEAK 74

70 70|
AVG 54, AV 54,

50 50

! 2] ! 2]

30 30

10 10
000 4000.6000.6000. 12000, 16000, 20000 _ 24000, 28000, 32000, 35000 40000 000 4000.6000.6000. 12000, 16000, 20000 _ 24000, 28000, 32000 36000, 40000

Site
Condition
Peak Derector
Project
Mode

Avg.

:03CHI0-HY

Frequency (MHz) Frequency (MHz)

Site :03CHI0-HY
: PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak Detector  Peal
:6N0303-01 Project’ :6N0303-01
2 Mode 2

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-340f 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Date: 20161130 Date: 2016-11-30

10| 10|

9) 9]
PEAK 74, PEAK 74|

70 70|
AVG_54. AVG_54)

50 50

1 j 1 J

30 30

10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000 24000  28000. 32000  36000. 40000

Site
Condition
Peak Derector
Project
Mode

Avg.

:03CHI0-HY

Frequency (MHz) Frequency (MHz)

Site :03CHI0-HY
: PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak Detector  Peal
:6N0303-01 Project’ :6N0303-01
i3 Mode i3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-350f133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Vertical

Date: 2016-11-30

PEAK 74,

AVG_54.

Site
Condition
Peak
Project
Mode

Avg.

1000 4000.6000. 8000.

+03CHI0-HY
+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak
:6N0303-01
11

12000, 16000 20000 24000 28000, 32000  36000. 40000

Frequency (MHz)

Date: 2016-11-30

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000.  20000. 24000 28000,

Frequency (MHz)
+03CHI0-HY
: PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak
:6N0303-01

11

32000, 36000, 40000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-360f 133



saronas. FCC RF Test Report

Report No.

: FR6N0303-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 2 1 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 12 Mode 12

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-370f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

2 Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 1
2 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 13 Mode 13

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2 -38of 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

Horizontal

Vertical

Date: 2016-12.01

PEAK 74,

AVG_54.

1
2

i

Site
Condition
Peak
Project
Mode

Avg.

000 4000.6000.8000. 12000, 16000 20000 24000 28000, 32000  36000. 40000

+03CHI0-HY

+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

:6N0303-01

21

Frequency (MHz)

Date: 2016-12.01

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000.  20000. 24000 28000,

Frequency (MHz)

+03CHI0-HY
: PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak

:6N0303-01

21

32000, 36000, 40000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-390f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

2 Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 2 H 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 122 Mode 22

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2 -40 of 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Date: 2016-12.01

PEAK 74,

AVG_54.

Site
Condition
Peak
Project
Mode

Avg.

000 4000.6000.8000. 12000, 16000 20000 24000 28000, 32000  36000. 40000

+03CHI0-HY

+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

:6N0303-01

29

Frequency (MHz)

Date: 2016-12.01

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000.  20000. 24000  28000.

Frequency (MHz)

+03CHI0-HY
: PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak

:6N0303-01

29

32000, 36000, 40000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-410f133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

2 Horizontal Fundamental

Date:2016.11.26 Date:2016.11.26
130 130
o )
o a0
peak 74
7 7
6 54
50| "y " y e T g 50/ T
bl . > [I——
20 2
10 10
G0 So%. S060. 070 5080, G110, 51305160, 5170 190 Saio. 530 5260 00 700 5000 00, ED w00, To00
Frequency (MHz) Frequency (MHz)
site £03CHI0-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
{ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector :Peak Detector :Peak
Project £6N0303-01 Project £6N0303-01
Mode 14 Mode 4

Date: 2016-11-26

] S e s

Frequency (MHz)
Site +03CHIO-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
REWEIO00 000K VEWA0010KHz SWT-Auto
Detector : Peak
Avg. ot enoa03.01 Left blank
4

Mode

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 B2 -420of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

2 Horizontal Fundamental

Date: 20161126

|PEAK_BE 74
70
50 e . 1
g e
30
10
220 5250 6270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Peak Project :6N0303-01 Left blank
Mode 4

Date: 2016-11-26

AVG_BE_54/

220 5250, 5210, 6290 5510 5330, 530 5370 5390, 5410, 5430 5460
¥
site :03CHI10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 4

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2 -43 0of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L
2 Vertical Fundamental
mw il AN e e PR 5»M
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peal Detector : Peak
Project :6N0303-01 Project :6N0303-01
Mode 4 Mode :4
»
n
.
.
"
"
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Left blank
Mode 4

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number 1 B2 -44 of 133



s=amranas. FCC RF Test Report Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Vertical Fundamental

Date: 20161126

|PEAK_BE 74
70
50 FNCY TR Y Y o p
i ¥ y
30
10
220 5250 6270. 5290 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peal
Peak Project :6N0303-01 Left blank
Mode 4

Date: 2016-11-26

o/

AVG_BE_54/

Detector

Avg. project

Mode

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

:Peak
:6N0303-01
4

220 5250 5270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-450f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - L
2 Horizontal Fundamental
o e e L R *
WWW
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector :Peak Detector : Peak
Project :6N0303-01 Project :6N0303-01
Mode :5 Mode :5
»
n
.
,
"
"
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Leﬂ blank
Mode :5

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number 1 B2 -46 of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

2 Horizontal Fundamental

Date: 20161126

|pea ee 7a
7
e s Aot "
20
10
720 0. a0 G0 630 0. S0 S0 50 S0 4. 50
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
Peak Project :6N0303-01 Left blank
Mode :5

Date: 2016-11-26

AVG_BE_54/

720 250, 5270, 5290, 5310, 5330 5350 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode :5

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number 1 B2 -47 of 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Date: 2016.11.26 Date: 2016.11.26
130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
50| 50/ &
[T S e R e . iyt MWMWW s
30 30
10 10
00 5030 5050 5070. 50%0. 5110 5150 5150 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MH2) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :5 Mode :5
Date: 2016.11.26
130
o)
%
70
50
1
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210. 6230. 5260
Frequency (WH2)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode :5

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2 -48 of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

2 Vertical Fundamental
”
n
A r o T o
«
"

Peak

Site
Condition

Detector
Project
Mode

Frequency (MHz)
:03CHI0-HY

: PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

 Peal
:6N0303-01
:5

Left blank

Avg.

Date: 2016-11-26

AVG_BE_54/

220

Site
Condition

Detector
Project
Mode

5250. 5270 5290, 5310. 5330 5350,
i

:03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

< Peak
:6N0303-01
:5

5370. 5390, 5410, 5430. 5460

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-49 0of 133



SPORTON LAB.

FCC RF Test Report Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal Fundamental

Date: 20161126 Date: 2016-11-26

130) 130)
110 110
% 9|
PEAK_BE 74 PEAK 74
70| 70|
VG 54
| X
50 T X Y *
N TN T » JURP
s
30 30
10 10
500 O R ) ED 5450, 5460 000 7000 5000, 000 00, 000, 7000
Frequency (Hz) Frequency (HHz)
site : 03CH10-HY site < 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Detector :Peak
eal Project :6N0303-01 Project : 6N0303-01
Mode 6 Mode 6
Date: 2016.11.25
130)
119
%0
70|
AVG B 54
50
A DO A B
30
10
500 O R O] 5450, 5460
Frequency (Hz)
site : 03CH10-HY
Condition : AV6_BE_54 3m HORN 91200-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 6

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2 -50 of 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Date: 2016.11.26 Date: 2016.11.26
130 130
o) o)
%0 %)
PEAK_BE 74 PEAK 74
70 70|
AVG 54,
50 o u i el o W erseg ol el 50
ARl ——
BrpR——
30 30
10 10
300 30, 350, B0, 560 0, ED 5450, 5450 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 6 Mode 6
Date: 2016.11.26
130
o)
%
70
AVG_BE 54
50
30
10
300 30, 5360, 0. 560, 0. 5430, 5450, 5450
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 6

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-510f133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - L

2 Horizontal Fundamental

a2 1128 o216 1128
» "
w ol
e WA ST Wi gy s T T « o st
S ) M%W.
w w
| |
oo S S0 S S Ee S0 Fo w0 Eo s o o0 o0 Em o0 700
Frequency (MHz) Frequency (MHz)
sire 03CHIOHY sire 03CHIOHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBW-I00.000KHz VBW-1000000KHz SWT-Auto RBW-I000/000Kz VBW-3000000KHz SWT Auto
Peak Detector : Peak Detector : Peak
project -6N0303-01 project +6N0303-01
Mode 114 Mode 114

Date: 2016-11-28

50
1
30
10
00 5030 5050 5070. 5090, 510. 5130. 5150, 5170. 5190 5210, 5230, 5260
Frequency (MHz)

Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. oo onoe03.01 Left blank

Mode 14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2 -52 0of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Horizontal

Fundamental

Date: 2016-11-28

I

50
W AR LA AW P T o by
30
10
720 S250. 5270, 5290 5310 5330, 530 5370 5390, 5410, 430 54eD
Frequency ()
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Pex
Peak Project :6N0303-01 Left blank
Mode 114
Date: 2016.11.28
130)
119
%0
70|
AV B 54
50
30
10
720 G250 5210, 6290 G310 530 B30 5370 5390, G410, 430 500
[
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector < Peak
AVg- Project : 6N0303-01 Left blank
Mode 114

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-530f 133



SPORTON LAB.

FCC RF Test Report

Report No.

: FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH52 5260MHz - L
2 Vertical Fundamental
50| 1 — 50|
—
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 114 Mode 114
»
n
.
\
"
"
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Left blank
Mode 114

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-540f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Vertical

Fundamental

Date: 2016-11-28

|PEAK_BE 74

% i bt b
30
10
720 250, 5270, 5290, 5310 5930 5350 6370, 5390, 5410 5430, 5460
Frequency (MHz)
Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector H
Peak Project :6N0303-01 Left blank
Mode 114
Date: 2016.11.28
130
o)
%
70
AVG_BE_ 54
50
1
30
10
720 250, 5270, 5290, 530, 5330 530 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 114

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-550f 133



saronas. FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Date: 2016-11.28 Date: 2016-11.28
130 130
110 110
90f 90
PEAK 74
70 0
AVG 54
M e : i et " WMWWW
fervipmsbrbeab
30f 30f
10f 10f
00 5030. 5050. 5070 5090. 5110. 5130, 5150 5170, 5190. 5210. 5230. 5260 000 2000 3000 000, 5000 5000 7000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector :Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 15 Mode 15
Date: 2016-11-28
130f
110
90f
70
s0f
1
30
10f
00 5030 5050. 5070 5090. 5110. 5130 5150 5170, 5190. 5210. 5230. 5260

Site :03CHI0-HY

Frequency (MHz)

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto
AV Detector :Peak
g . Project :6N0303-01
Mode :15

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2

Page Number : B2 -56 of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

2 Horizontal Vertical

Date: 2016-11-28

90 |
| |PEAK_BE 74
70

50
WW«WW e b e b e
30
10
720 wm. a0 S0 &0 0. 50, S0 590 G40 B0 50
Frequency (MHz)
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak betector ek Left blank

Project :6N0303-01
Mode :15
Date: 2016-11-28
130
10|
9)
70
AVG_BE_54/
50
1
30
10
220 5250 5270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto
Avg. o onososon Left blank

Mode :15

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-57 of 133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Vertical Fundamental

Date: 20161128

Date: 2016-11-28

130 130
o) 10|
%0 9|
PEAK T4
70 70|
AVG 54,
) o " : et it N M S A e
T i et
30 30
10 10
00 5030 5050 5070. 5090, 5110 5130 5150 5170 5190, 5210. 5230, 5260 500 2000, 3000 000, 5000 5000, 7000
Frequency (MHz) Frequency (MHz)
site :03CHIO-HY site :03CHIO-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector :Peak
eal Project :6N0303-01 Project :6N0303-01
Mode 115 Mode 115
Date: 2016-11.28
130
o)
%
70|
50
Ll 1
E
10
00 5030 5050 5070. 5090, 5110 5130 5150 5170 51%0. 5210. 5230, 5760

Site :03CHI0-HY

Frequency (MHz)

Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 115

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-580f 133



SPORTON LAB.

FCC RF Test Report Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Vertical Fundamental

Peak

Date: 2016-11-28

EAK B8 74
70|
50 ;
et S Y TR PR YTSNPTR SO
30
10
720 S250. 5270, 5290 5310 5330, 530 5370 5390, 5410, 430 54eD
Frequency ()
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :
Project :6N0303-01
Mode :15

Left blank

Avg.

Date: 2016-11-28

AVG_BE_54/

220 5250 5270, 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector :Peak
Project :6N0303-01 Left blank
Mode :15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-59 of 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK_BE 74 PEAK 74
70 70|
AVG 54,
s L i, > “
' ‘ [T e gl by
30 30
10 10
300 30, 350, 0. 560 0, ED 5450, 5450 000 2000, 3000, 000, 0. 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 116 Mode :16
Date: 2016.11.28
130
o)
%
70
AVG_BE 54
50
N I R B
30
10
300 30, 5360, 0. 560, 0. 5430, 5450, 5450
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 116

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2

Page Number : B2 -60 of 133



SPORTON LAB.

FCC RF Test Report

Report No.

: FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Vertical

Fundamental

Date: 2016-11-28

Date: 2016-11-28

130

10|

90| 90f
PEAK_BE 74 PEAK 74
7o 70
4 AVG 54
50| T ST T R b et mMW
30| 30|
0] 0]
300 5330, 5350, 570, 5390, 5410, 5430, 5450, 5460 000 200, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 116 Mode :16
Date: 2016.11.28
130
0l
90|
o
AVG_BE 54
50)
N I I I I
30|
0]
300 5330, 5350, 570, 5390, £ 5430, 5450, 5460
Frequency (MHz)
Site $03CHIO-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 116

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-610f133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

2 Horizontal Fundamental

Date: 2016-11-28 Date: 2016-11-28

PEAK_74]

e st
ltiury Ay s * I T T e

00 5030 5050. 5070. 5090. 510. 5130. 5150, 5170. 5190 5210, 5230, 5260 1000 2000, 3000, 4000 5000, 6000, 7000
Frequency (MHz) Frequency (MHz)
Site +03CHI0-HY Site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P e ak Detector +Peak Detector :Peak
Project +6N0303-01 Project :6N0303-01
Mode 23 Mode 23

Date: 2016-11-28

70
50

PSR S,

00 5030 5050 5070. 5090, 510. 5130. 5150, 5170. 5190 5210, 5230, 5260
Frequency (MHz)

Site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e enoe03.01 Left blank

Mode 23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2 -62 of 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

2 Horizontal Fundamental
-
”
n
50, b g b A M, 4
v ¥
«
"
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode 123

Avg.

Date: 2016-11-28

/

AVG_BE_54/
-
. 1
30
10
220 5250 5270, 5200 5310, 5330 5350 5370, 5390. 5410 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector :Peak
Project :6N0303-01
Mode 23

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-630f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

Date: 2016128 Date: 2016128
130 130
110 110
90| A 90|
pEAK 74
£ m
AvG 54
B TR e A A o vy 50l v
st
20 20
10 10
00 5030, 5050 5070, 5080, 510 51305150 5170 5190, 5210 5230 5260 000 7000 5000 00, 5000 5000 7000
Frequency (Hz) Frequency (MHz)
site £03CHI0-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peak Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :23 Mode :23

Date: 2016-11-28

00 5030. 5050 5070. 5090. 5110. 5130 5150 5170, 5180 5210. 5230. 5260
Frequency (MHz)

Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2 -64 of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

Vertical

Vertical

Peak

Date: 2016-11-28

MWWWWWMW“WWWMMMM

|PEAK_BE 74

50

30

10

220 5250 6270. 5200 5310, 5330. 5350 5370, 5390, 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector  Peal
Project :6N0303-01
Mode 23

Left blank

Avg.

Date: 2016-11-28
130
10|
9)
70
AVG_BE_54/
50
> NS U R
30
10
220 5250 5270, 5200 5310, 5330. 5350 5370. 5390, 5410, 5430, 5460
i
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector :Peak
Project :6N0303-01
Mode 23

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-650f133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Horizontal

Fundamental

Date: 2016-11-29

Date: 2016-11-29

130

10|

o o
peak 74
P n
o s4
50(1 50(
g b A P P B
WWMWMW
x ]
I 1w
T | T T o i E o )
Sesvony Frequoncy (e
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 124 Mode 124
Date: 20151129
15
o
%
n
5
B
%
1w
oS5 0% S 0% B 510 50 BTa B0 w0 50 5
e g
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project $6N0303-01 Left blank
Mode 124

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2 -66 of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal

Fundamental

Date: 2016-11-29

o | |
1
e TR

f/” |PEAK_BE 74

720 250, 5270, 5290, 5310 5930 5350 5370, 5390, 5410 5430, 5480
Frequency (MHz)
Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode i24
Date: 2016.11.29
130
o)
%
70
AVG_BE_ 54
50
- e PV U S A
30
10
220 5250 5210, 5290 5910 5390, 5350. 5970 5990 5410, 5430 5450
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-670f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

Date: 2016.11.29 Date: 2016.11.29
130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
soL - " Visipteudomundyt v o Andlpstg s d ] 50| MM“W
barnes
30 30
10 10
00 5050 5050 5070. 5090, 5110 5150 5150 5170, 5180, 5210. 6230. 5260 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode i24 Mode 24

Date: 2016-11-29

130
o)
%
70
50
30
10
00 5030 5050 5070. 5090, 5110 5150 5150 5170, 5190, 5210, 6230. 5260
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 24

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2 -68 of 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

Date: 2016-11-29

ot TW‘WWWM#WM
10

|PEAK_BE 74

720 250, 5270, 5290, 5310 5930 5350 5370, 5390, 5410 5430, 5480
Frequency (MHz)
Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode i24
Date: 2016.11.29
130
o)
% |
70
AVG_BE_ 54
50
| h\‘\—a_—-ww
30
10
720 250, 5270, 5290, 5310, 5330 5350 5370, 5390, 5410 5430, 5480
[
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 24

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-69 of 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Horizontal

Fundamental

Date: 2016-11-20

RSP

Date: 2016-11-20

PEAK_74]

v 54
% % | S————
eyl Ao A PR
et
30 30
10 10
0 5030 5050 5070, 5090, 0. 5130 5150 5170, 5190, 5210 5230 5260 000 7000 5000 000, 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site : 03CH10-HY site : 03CH10-HY
Condition : PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector :Peak Detector :Peak
Project :6N0303-01 Project : 6N0303-01
Mode :30 Mode
Date: 2016-11.20

130)

1o

%0

7

50 //,,._./

30

10

00 5030 5050, 5070, 5090 5110 5130, 5150 5170 5190, 5210, 5230 5260
Frequency (MHz)
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. ot eNoa03.01 Left blank

Mode :30

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-700f 133




s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

2 Horizontal Fundamental

Date: 2016-11-29

wmmww»w«w |
£
MWWWMWMMW

220 5250 6270. 5290 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak o onosonon Left blank
Mode 130

Date: 2016-11-29

] jﬂ“‘x

. -
-
.
.
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Avg. o onososon Left blank

Mode 130

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 B2-710f 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Date: 2016-11-29

Date: 2016-11-29

130

10|

o w a0
peak 74
o o
e e
5 5
Koottt ot e MWMW""WWM/
WW’W
5 5
1 1
o0 Bo50 500, 5070, 5080, 50, 5130, 5iE0. 5i70. Bien 520 5% 2w o0 3000 000, 000 500, Sa00. Tat0
Freauency (o) Freauency (i)
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 230 Mode 230
Date 2016:11.29
130
1
%
7
5
5
5
1
o0 050 5080, Bo7o. 5080 B0, 1%, 5160, 570 Bien B2 E%0 B30
Freauency (o)
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 230

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number 1 B2-720f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

Peak

Date: 2016-11-29

|

|PEAK_BE 74
70
ol
v son gy
30
10
220 5250 6270. 5200 5310, 5330. 5350. 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :
Project :6N0303-01
Mode 130

Left blank

Avg.

Date: 2016-11-29

wf%\ﬁ\ |
el

220 5250 5270. 5200 5310, 5330. 5350 5370, 5390. 5410, 5430, 5460
Frequency (MHz)
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector :Peak
Project :6N0303-01
Mode 130

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-730f 133



saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 2 - 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH52 5260MHz
2 Horizontal Vertical
o T o T en e e o o 7w e e e

Peak gugr::'\:: : PEAK_74 3m HORN 9120D-HF HORIZONTAL PEAK_74 3m HORN 9120D-HF VERTICAL

:’::ézcr ::NGEDJEI
Avg.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number 1 B2-74 of 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Date: 20161130 Date: 2016-11-30

10| 10|

9) 9]
PEAK 74, PEAK 74|

70 70|
AVG_54. AVG_54)

50 50

1 1
3 2

30 30

10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000

Site :03CHI0-HY

Frequency (MHz) Frequency (MHz)

Site :03CHI0-HY
Peak Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode :5 Mode :5

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-750f 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Date: 20161130 Date: 2016-11-30

10| 10|

9) 9]
PEAK 74, PEAK 74|

70 70|
AVG_54. AVG_54)

50 50

1 1
2 2

30 30

10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000. 24000  28000. 32000  36000. 40000

Site :03CHI0-HY

Frequency (MHz) Frequency (MHz)

Site :03CHI0-HY
Peak Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 6 Mode 6

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-760f 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CHS52 5260MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-12.01

PEAK 74,

AVG_54.

000 4000.6000.8000. 12000, 16000 20000 24000 28000, 32000  36000. 400K

Frequency (MHz)

+03CHI0-HY

+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

:6N0303-01

14

Date: 2016-12.01

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

1000 4000.6000.8000. 12000, 16000. 20000,

Frequency (MHz)

: PEAK_74 3m HORN 9120D-HF VERTICAL

24000, 28000.

32000, 36000, 400

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2

1 B2-770f 133




s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

2 Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 4 1 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector Peal Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode :15 Mode :15

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2-780of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH64 5320MHz

2 Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 3 1 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000. 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector Peal Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 16 Mode :16

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number 1 B2-79 of 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH54 5270

Horizontal

Vertical

Date: 2016-12.01

PEAK 74,

AVG_54.

1

i

Site
Condition
Peak
Project
Mode

Avg.

000 4000.6000.8000. 12000, 16000 20000 24000 28000, 32000  36000. 40000

+03CHI0-HY

+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

:6N0303-01

23

Frequency (MHz)

Date: 2016-12.01

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

000 4000.6000.8000. 12000, 16000.  20000. 24000  28000.

Frequency (MHz)

+03CHI0-HY
: PEAK_74 3m HORN 9120D-HF VERTICAL
+Peak

:6N0303-01

23

32000, 36000, 40000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-80o0f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

2 Horizontal Vertical

Date: 2016-12.01

Date: 2016-12.01
10| 10|
9) 9]
PEAK 74, PEAK 74|
70 70|
AVG_54. AVG_54)
50 50
1 4 1 2
30 30
10 10
000 4000.6000.8000. 12000 16000. 20000 24000  28000. 32000  36000. 40000 000 4000.6000.8000. 12000 16000 20000. 24000  28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site :03CHI0-HY Site :03CHI0-HY
P k Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
ea Detector +Peak Detector  Peal
Project :6N0303-01 Project’ :6N0303-01
Mode 124 Mode 24

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456 Ant.2

FAX : 886-3-328-4978 Page Number : B2-810f 133



saronas. FCC RF Test Report

Report No. :

FR6N0303-01D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-12.01

PEAK 74,

AVG_54.

000 4000.6000.8000. 12000, 16000 20000 24000 28000,  32000.  36000. 400¢

Frequency (MHz)

+03CHI0-HY

+ PEAK_74 3m HORN 9120D-HF HORIZONTAL
+Peak

:6N0303-01

130

Date: 2016-12.01

PEAK_74]

AVG_54)

site
Condition
Detector
Project
Mode

1000 4000.6000.8000. 12000, 16000. 20000,

Frequency (MHz)

: PEAK_74 3m HORN 9120D-HF VERTICAL

24000, 28000.

32000, 36000, 400

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2

1 B2 -820f 133




saronas. FCC RF Test Report

Report No. : FR6N0303-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Horizontal Fundamental

Date: 2016-11-26

Date: 2016-11-26

W”*\ o

“ «
T A vt " memwwwww
It
Frequency (MHz) Frequency (MHz)
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWEI000000KHz VBWA000000KHz SWT-Auto RBWEIO0000KHz VBW:3000.000KHz SWT Auto
Peak Detector :Peak Detector :Peak
oot sen0a0301 oot 1eN030301
Mode :7 Mode :7
o
.
«
;
L+ [ 1
“
"
= o Em me T Ew R
Frequency (MHz)
Site :03CH10-HY
Condition : AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
RBWI000.000KHz VBWA0010KHz SWTAuto
Detector : Peak
Avg. ot eNoa03.01 Left blank
Mode i 7

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-830f 133




SPORTON LAB.

FCC RF Test Report

Report No.

: FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Vertical

Fundamental

Date: 20161126

Date: 2016-11-26

130

10|

110
pEAK 74
£ m
AvG 54
Aty bt Wi frees " R ——————
[e——
20 20
10 10
550 S0 S0 Sm. 50 S0 Sa0 500.5510 000 7000 5000 00, 0. 5000 7000
Frequency (MHz) Frequency (MHz)
site £03CHI0-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 91200-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector : Peal Detector : Peak
eal Project :6N0303-01 Project : 6N0303-01
Mode 7 Mode 7
Date: 20164126
130
110
a0
£
50
— e
30
10
550 S0 0 mm. 5M0 Se Sa0 S00.510
Frequency (MHz)
site £03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Left blank
Mode 7
Ant.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2 -84 of 133



s=amranas. FCC RF Test Report Report No.

: FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - L

2 Horizontal Fundamental

Date: 20151126 Date: 2015.11.26
130 130
1o 1o
o0 %0
peaK 74
o 7
A6 54
o y R o b i 50|
I ' C Laspuenrarphme st
30 30
10 10
50 530 500 4 5M0. 5io0 540 50 S0 550 0. 5% 00 7000 3006, 7000 E w000, 7o
Frequency (Wis) Freauency (MHz)
site £ 03CHI0-HY site £ 03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector Peak Detector :Peak
eal Project £ 6N0303-01 Project £6N0303-01
Mode 8 Mode 8
Date: 2015.11.26
130
1o
o0
7
50
.
20
10
S50 w0 500 54  5M0 B 540 500 S0 5540 B0 5%0
Freauency (MHs)
site £ 03CHIO-HY
Condition : AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
: RBW-1000.000KHz VBW:0.010KHz SWT:Auto
Detector peak
AVg- Project £6N0303-01 Left blank
Mode I

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number

Ant.2

: B2 -850f 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

Horizontal

Fundamental

Date: 2016.11.26
130
o)
%0
| penr ge 74
70
50/ CTRITVT CO R S T M i gt
! W A v I f
30
10
= So20. 640 So60_ 66e0 5700 5720 5740, 5765
Frequency (MHz)
Site $03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Pex
Peak Project :6N0303-01 Left blank
Mode :8
Date: 2016.11.26
130
o)
%
70
AVG_BE 54
50
1
30
10
590 So20. 640 So60_ b6s0 5700 720 5740, 5765
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode :8

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
: B2-860of 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

ouane 128 ous ane 128
I I
- -
Nt
e 1
” 7\)
e s
ettt b A A *
MWWWW
" "
e S S S B B o oo o T
rrasons ssctny
Site :03CHI0-HY Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector < Peal Detector < Peak
ea Project :6N0303-01 Project : 6N0303-01
Mode :8 Mode :8
ouane 126
I
-
“
70
“
;
“
"
N
rrasons
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector < Peak
AVg- Project :6N0303-01 Left blank
Mode :8

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2

: B2 -870f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH116 5580MHz - R

2 Vertical Fundamental

Date: 20161126

|_PEAK BE 74
70
ol : ‘
50 \ i n ' TSNP
Dt

590 5620, 5640 5660 5680 5700. 5720, 5740, 5765
Frequency (MiHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak o onosonon Left blank
Mode :8

Date: 2016-11-26

70,
AVG_BE 54/
50

590 So20. 640 So60_ b6s0 5700 720 5740, 5765
Frequency (MHz)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode :8

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2 -88 of 133



SPORTON LAB.

FCC RF Test Report

Report No. : FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Fundamental

Date: 20161126

Date: 2016-11-26

130

10|

o
% s
| e pe 74 pea 71
7n 2
M‘ A6 54
5 %
T " [ MW
% %
1 1
5 e mie Eam  m E w0 T T ET o o oo Tot0
Heduency (i) Frecuency i)
Site :03CHI0-HY Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition :PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector < Peal Detector < Peak
ea Project :6N0303-01 Project : 6N0303-01
Mode :9 Mode :9
et 2011128
13
1o
%
n
v e 54
5
T R R
%
1
5 D - N
Heduency (i)
Site :03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector < Peak
AVg- Project :6N0303-01 Left blank
Mode :9

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-890f 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

Date: 2015.11.26 Date: 2015.11.26
130 130
1o 1o
o0 o0
peax B 74 peaK 74
7 o
A6 54
50| P A AP S S A = et A
30 20
10 10
5 Soo e s s wAh e sasies %00 7000 3006, 000 £ w00, 7000
Frequency (Mhz) Freauency (Miz)
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition :PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector :Peak Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode :9 Mode :9
Date: 20151126
130
1o
%0
7
AvG e 54
50
A I R
20
10
w5 N Z S
Frequency (Mhz)
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project : 6N0303-01 Left blank
Mode :9

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-90 of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

2 Horizontal Fundamental

Date: 2016-11-28

Date: 2016-11-28

peAK 74
7 7
\ Ao _s4
50| . i i B ———
Lo et adtndg, et

st
I— Wwww

350 5380, 5400, 5420, 5440 5460, 5480, 5500, 5510

1000 2000, 3000, 4000 5000, 6000, 7000
Frequency (MHz) Frequency (MHz)
Site +03CHI0-HY Site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P e ak Detector +Peak Detector :Peak
Project :6N0303-01 Project :6N0303-01
Mode 17 Mode 17

Date: 2016-11-28

50
1
Lt
30
10
350 5380 5400. 5420, 5440, 5460, 5480, 5500, 5510
Frequency (MHz)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e ooe0301 Left blank
Mode 17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-910of 133



SPORTON LAB.

FCC RF Test Report

Report No. :

FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH100 5500MHz
2 Vertical Fundamental
Wwwwwmw“nwwwmwwm mMWWW
= - s R o0 o0 o0
Site :03CH10-HY Site = 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector : Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 217 Mode 17
w
n
«
(P U A B
o
|
= L 8
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
: Peak
Avg. paeer Souos0z01 Left blank
Mode 217
SPORTON INTERNATIONAL INC.
Ant.2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-920f 133



SPORTON LAB.

FCC RF Test Report Report No. : FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

Horizontal Fundamental

Date: 2016-11-28 Date: 2016-11-28

130

10|

%0 %)
PEAK 74
70 70|
VG 54,
50 4 P 50
VJWW " ' ) m [ " 1 e " W
30 30
10 10
350 5380 5400 5420, 5440, 5460 5480 5500, 5520, 5540 5500, 5590 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 118 Mode 118
Date: 2016.11.28
130
o)
%
70
50
1
30
10
350 5380 5400 5420, 5440, 5460 5430 5500, 5520 5540 5560, 5590
Frequency (MHZ)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg . Project :6N0303-01 Left blank
Mode 118

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
Page Number : B2-93 0of 133



saronas. FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

2 Horizontal Fundamental
”
.
9
g o o ok rulyli Mepeiier
«
"
Site :03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peal
Peak Project :6N0303-01 Left blank
Mode :18
»
.
.
,
.
"
Site :03CH10-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
AVg- Project : 6N0303-01 Left blank
Mode 118

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-94 0of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH116 5580MHz - L

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK 74
70 70|
VG 54,
0| " Ay ) G Py T YL 50 PSS SR Y o
ety il [T s
30 30
10 10
350 5380 5400 5420, 5440, 5460 5430 5500, 5520, 5540 5560, 5590 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector : Peal
ea Project :6N0303-01 Project :6N0303-01
Mode 118 Mode 118

Date: 2016-11-28

: ]
m /

350 5380 5400 5420, 5440, 5460 5480 5500, 5520, 5640  5560. 5590
Frequency (MHz)

Site :03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Detector

AVg- Project zzzrjgsozm Left blank

Mode :18

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-950f 133



SPORTON LAB.

FCC RF Test Report

Report No

.+ FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

Vertical

Fundamental

Peak

Date: 20161128

| peax_ge 74

£

Ly sy
20
10
550 o0 Sed0 Seol 60 5100 5730 54U o5
requency (MHz)
Site :03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector : Peal
Project :6N0303-01 Left blank
Mode 118

Avg.

Date: 2016-11-28

7o)
AVG_BE 54/
50
1

590

Site
Condition

Detector
Project
Mode

5620, 5640,

:03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL

< Peak
:6N0303-01
:18

5660. 5680,
Frequency

requency (WHz)

: RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

5700. 5720, 5740, 5765

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Ant.2
1 B2-96 of 133



SPORTON LAB.

FCC RF Test Report Report No. : FR6N0303-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH140 5700MHz

Horizontal Fundamental

Date: 2016-11-28 Date: 2016-11-28

90 |
| | | pEAK BE 74 | | | | PEAK 74

130

10|

AVG_54]

)
R T TN e e e M‘w.

a5 5700, 70, EZ 5740, 5750, 5760, 5765 000 2000, 3000, 000, 0. 5000, 7000
Frequency (MH2) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector : Peal Detector Peak
ea Project :6N0303-01 Project :6N0303-01
Mode 119 Mode :19
Date: 2016.11.28
130
o)
%
70
AVG_BE 54
= 1
30
10
a5 5700, 70, EZT 740, 5750, 5760, 5765
Frequency (MH)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 119

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Ant.2
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s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

Date: 2016.11.28 Date: 2016.11.28
130 130
o) o)
%0 %)
PEAK_BE 74 PEAK 74
70) 70|
VG 54,
" mM
30 30
10 10
a5 5700, 70, EZ 5740, 5750, 5760, 5765 000 2000, 3000, 000, 5000, 5000, 7000
Frequency (MH2) Frequency (MH)
Site $03CHIO-HY Site : 03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
P k Detector +Peak Detector Peak
eak. Project :6N0303-01 Project :6N0303-01
Mode 119 Mode :19
Date: 2016.11.28
130
o)
%
70
AVG_BE 54
50 1
30
10
a5 5700, 70, EZT 740, 5750, 5760, 5765
Frequency (MH)
Site $03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
AVg- Project :6N0303-01 Left blank
Mode 119

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456 Ant.2
FAX : 886-3-328-4978 Page Number : B2-98 of 133



s=amranas. FCC RF Test Report Report No. : FR6N0303-01D

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - L

2 Horizontal Fundamental

Date: 2016-11-20

Date: 2016-11-20

a0 o
PEAK 74
7 7
AvG 54
R e o o T 5
30 30
10 10
350 560 5400 5420 M0 5460 5400 5500 5520, 5540 590 5590 000 7000 3000 000, 5000 w000, 7000
Frequency (MHz) Frequency (MHz)
site £03CHI0-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Detector :Peak Detector :Peak
Project :6N0303-01 Project :6N0303-01
Mode 125 Mode

Date: 2016-11-20

w /

30
10
350 5360 5400 5420, 5440, 5460 5480 5500, 5520, 5540 5560, 5590
Frequency (MHz)
Site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

RN v D0Ne S
Avg. i Left blank
Mode :25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

Ant.2
FAX : 886-3-328-4978
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